
DESCRIPTION MODEL NUMBER PAGE NUMBER

LAWN RIDER
LR 927 13A-344-190 2 - 36

LAWN TRACTORS
LT 1500 13A2606G190 37 - 52
LT 15  13A2682F190 53 - 69
LT 165 13A2693G190 70 - 84

LT 1650 13A4616G190 85 - 100
LT 1850 13A6616H190 85 - 101

GARDEN TRACTORS
GT 2150 14A6816H190 102 - 117
GT 2550 14A9816K190 102 - 117

2003 Master Book

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



2

Model LR927

26

8
34

2

10

42

19
11

1

6

7

28

37
5

20

37

44

35
41

45

33

39

9
30

14

3

2232

41

3217

31

21

4

7
15

36

31

17

43

23

29
18

13

6
1

12

12

47

25

48

27 25

40

16

24

46

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



3

Model LR927

Ref. No. Part No. Description

1. 17962 Switch Plate

2. 650-0007 Steering Tube Assembly

3. 683-0033A Steering Support Bracket

4. 683-0178A Front Axle Assembly: RH

5. 683-0179A Front Axle Assembly: LH

6. 710-0224 Hex Screw AB 

7. 710-0459A Hex Screw 3/8-24 x 1.5” Gr.5 Sp.

8. 710-0643 Lock Screw 5/16-18 x 1.0” Gr.5

9. 710-0689 Hex Screw 1/2-13 x 0.75”

10. 710-0837 Oval C-Sunk Screw #10-16 x 0.625”

11. 710-0958 Hex Screw 1/4-20 x 1.25 Gr.5 Sp.

12. 710-1017 AB Screw 1/4-14 x 0.625”

13. 710-1611B Self-Tapping Screw 5/16-18 x 0.75” 

14. 710-3008 Hex Screw 5/16-18 x 0.75”

15. 712-0116 Lock Nut 3/8-24

16. 712-0206 Hex Nut 1/2-13

17. 712-0241 Hex Nut

18. 712-0267 Hex Nut

19. 712-0324 Lock Nut 1/4-20

20. 712-0411 Lock Nut

21. 712-0711 Jam Nut

22. 714-0470 Cotter Pin

23. 723-0156 Ball Joint

24. 726-3046 Ratchet Clip

25. 731-0511 Trim Strip

26. 735-0674 Floor Pad: LH

27. 735-0266A Floor Pad: RH

28. 736-0105 Bell Washer

29. 736-0119 Lock Washer

30. 736-0160 Flat Washer

31. 736-0169 Lock Washer

32. 736-0187 Flat Washer

33. 736-0196 Flat Washer

34. 736-0242 Beleville Washer

35. 736-0272 Flat Washer

36. 736-0320 Flat Washer

37. 736-3078 Flat Washer

38. 737-3007 Grease

39. 738-0541 Spacer

40. 738-3089A Steering Adapter

41. 741-0225 Hex Flange Bearing

42. 741-0356 Bearing: Steering Column

43. 747-0955 Tie Rod

44. 748-0290 Pinion Gear

45. 750-0532 Spacer

46. 783-0411 Gear: Steering Segment

47. 783-0565C Upper Frame Cover

48. 783-1013 Lift Plate

Ref. No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



4

Model LR927

41
7

28
40

3

40

28

13

52
29

11

27 10
25

19
15

39
3351

18
5

20

30
48

44

22

16
14

17

43
23

21

42

12

8
32

49
37

12

26

6

2

34

12

30

13

3547

28

40

1

24

11

12

36

34
40

2811

31

428

12

46

45

38

53

50

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



5

Model LR927

Ref. No. Part No. Description

1. 683-0155A Brake Pedal Assembly

2. 683-0161 Shift Cam Assembly

3. 683-0275A Deck Pedal Assembly

4. 683-0310A Variable Pedal Assembly

5. 710-1017 Ab Screw 1/4-14 X .625

6. 711-0701 Clevis Pin

7. 711-1156 Shaft

8. 712-0287 Hex Nut 1/4-20

9. 712-0324 Lock Nut 1/4-20

10. 712-3017 Hex Nut 3/8-16

11. 714-0104 Internal Cotter Pin

12. 714-0111 Hairpin Clip

13. 714-0470 Hairpin Clip

14. 720-0166 Ball Knob

15. 726-0100 Push Cap

16. 726-0450 Plug Cap

17. 731-0405 Snap-on Bushing

18. 731-1913 Stop Lever

19. 732-0815A Extension Spring

20. 732-0865 Torsion Spring

21. 735-0261 Drive Pad

22. 735-0262 Deck Pad

23. 735-0263 Brake Pad

24. 736-0117 Flat Washer 3/8 X .620 X .033

25. 736-0133 Flat Washer.411 x 1.25” x .100

26. 736-0159 5/16 Washer

27. 736-0169 Lock Washer

28. 736-0187 Flat Washer

29. 736-0262 Flat Washer

30. 736-0272 Flat Washer .510 X 1.00 X .060

31. 736-0300 Flat Washer

32. 736-0329 Lock Washer

33. 736-0608 Spring Washer

34. 736-3000 Flat Washer 

35. 736-3019 Flat Washer .531 X 1.062 X .134

36. 736-3020 Flat Washer .271 X .630 X .065

37. 738-0255 Shoulder Screw .375 Dia X .18

38. 738-0373 Shoulder Screw

39. 738-0974 Shoulder Screw .375 X .380 X 1/4-20

40. 741-0591 Flange Bearing

41. 746-0935A Shift Cable 

42. 746-0936 Variable Drive Cable

43. 746-0937 Brake Cable

44. 746-0940 Deck Cable

45. 746-0964 Throttle Choke Cable: 67”

46. 747-0963A Brake Rod

47. 747-0964 Brake Lock Out Rod

48. 750-0736 Shoulder Spacer

49. 783-0473 Brake Lock Out Bracket

50. 783-0525 Self-Propelled Pedal Link

51. 783-0593A Shift Lever

52. 783-0794 Bracket: Lock-Out Pedal

53. 726-0157 Cable Tie

Ref. No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



6

Ref. No. Part No. Description

1. 683-0152 Pivot Link Assembly

2. 683-0194A Lift Arm Assembly

3. 710-0376 Hex Screw 5/16-18 X 1.00 Gr.5

4. 710-3230 Hex Bolt 1/2-13 X 2.75 Gr.5 Spec.

5. 711-0332 Lift Bracket Pin

6. 711-1120 Lift Rod

7. 711-3319 Ferrule

8. 712-0266 Jam Nut

9. 712-3008 Jam Nut 3/8-16 Gr. 5

10. 712-3010 Hex Nut 5/16-18

11. 712-3048 Jam Nut

12. 714-0104 Cotter Pin

13. 714-0147 Cotter Pin

14. 714-3010 Cotter Pin

15. 720-0298 Handle Grip

16. 732-0829 Extension Spring

17. 732-0837 Torsion Spring

18. 736-0119 Lock  Washer 5/16

19. 736-0140 Flat Washer .385 x .620 

20. 736-0169 Lock  Washer

21. 736-0257 Flat Washer

22. 736-0275 Flat Washer 5/16

23. 736-3019 Flat Washer

24. 738-0145 Shoulder Screw

25. 738-0183 Shoulder Screw

26. 738-0958 Shoulder Spacer

27. 783-0435 Upper Deck Link

28. 783-0437 Axle Bracket: Rear

29. 783-0440 Lower Link

Ref. No. Part No. Description

10

4
9

6

8

5

7

3

1

2

11

21

18

13 23

28

27

25

19
14

22

19
12

16

15

20

17
24

26

29

Model LR927

21

13

27

13

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



7

Model LR927

Ref. No. Part No. Description

1 629-0865 Harness Assembly Adapter
2 710-1208 Hex TT Screw 5/16-18 x 3.50
3 710-0227 Hex  Washer Head Self-Tap.Scew
4 710-0805 Hex Screw 5/16-18 x 1.5 Gr. 5
5 710-0642 Thd. Forming Scr. 1/4-20x .75
6 712-3010 Hex Nut 5/16-18
7 714-0115 Cotter Pin
8 726-0320 Insulator Nut Plate

9 736-0289 Shoulder Bushing

10 736-0119 Lock  Washer 5/16 

11 736-3000 Flat Washer 

12 750-1064 Spacer

13 783-0591 Transaxle Bracket

14 783-0433A Shift Lever

8

3

5

11

13

1

2

7
10

6

4
9

14

12

2

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



8

Ref. No. Part No. Description

1 683-0147A Idler Bracket Assembly
2 710-0191 Hex Screw (Special)
3 710-0314 Hex Screw 7/16-20 x 1.0”
4 710-0902 Hex Screw 3/8-24 x 3.75”
5 710-1611B TT Screw
6 710-3096 Hex Screw 3/8-16 x 2.0”
7 712-0116 Jam Lock Nut
8 712-0241 Hex Nut 3/8-24
9 712-3017 Hex Nut 3/8-16
10 712-3035 Jam Nut 9/16-18
11 714-0114 Sq. Key
12 717-0884 Variable Speed Pulley Assembly
13 732-0814 Extension Spring
14 732-0815A Extension Spring
15 736-0169 Lock Washer
16 736-0171 Lock Washer

17 736-0219 Bell Washer
18 736-0247 Flat Washer
19 736-0427 Beleville Washer
20 737-0167 Grease
21 737-0288 Grease
22 738-0968 Shoulder Spacer
23 741-0405 Thrust Bearing
24 750-0705 Slv. Spacer
25 754-0453 V-Belt
26 756-0116 Idler Pulley
27 756-0650 Transmission Pulley
28 756-0658 Engine Pulley
29 756-0981A Flat Idler Pulley
30 783-0528 Idler Bracket: Variable Speed
31 783-0529 Cable Bracket
32 683-0149B Frame Assembly

Ref. No. Part No. Description

21

28

16

3

2531

10
19

27

22

29

15

9

7
26

2 14

25

17

23

24

18

23

12

4

1

8
15

30

20

22
15

9
7

13

2

6

5

Model LR927

32

26

11

32

IMPORTANT: For a proper working
machine, use Factory Approved
Parts.
V-BELTS are specially designed to
engage and disengage safely.  A
substitute (non OEM) V-Belt can be
dangerous by not disengaging
completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



9

Model LR927

20 726-0272 Clamp: 9/16 dia.
21 725-0157 Cable Tie
22 714-0470 Hairpin Clip
23 714-0147 Hairpin Clip
25 714-0104 Hairpin Clip
26 712-0271 Hex Nut
27 712-0265 Hex Nut 1/4-20
28 711-1165 Clevis Pin
29 711-0332 Lift Bracket Pin
30 710-1611B TT Screw 5/16-18 x .75
31 710-1017 Torx Mach. AB Scr. 1/4-14 x 0.625”
32 710-0599 Hex TT Screw 1/4-20
33 683-0163A Steering Support Bracket 
34 683-0160 Pivot Bracket Assembly: Hood
35 683-0142 Pivot Bar Assembly

Ref. No. Part No. DescriptionRef. No. Part No. Description

1 783-0605 Deck  Stabilizing Bracket
3 783-0564A Front Frame: Upper
4 783-0811 Steering Gear Cover
5 683-0264A Front Channel Assembly
6 783-0554 Cam Bracket
8 783-0414A Frame Rail: Rear
9 783-0413 Frame Rail—L.H.
10 783-0412B Frame Rail—R.H.
11 747-0985 Deck  Rod
12 736-3019 Flat Washer .531 X 1.062 X .134
14 736-0275 Flat Washer 5/16
15 736-0187 Flat Washer .64 I.D. X 1.24 X .06 
16 736-0101 Flat Washer 3/8 X 1.00 X .030
17 735-0271 Rubber Bumper
18 735-0199A Rubber Bumper
19 732-0829 Extension Spring

1

3

4

5

6

8

9

10

11

12

14

15

16

17

18

19

20

21

22

23

25

26

27

28

25

29
30

30

31

31

31

32

32

30

33

34

35

31

17

17

18

30

17

30

30
NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



10

Model LR927

14

22

22

41

6 29
30
39

2

41

42

40

11

25

12

36

10

35

19

24

18

15
44

26

13

35

30

12

7

33

17

21

45
144338

2832

23

29
16

8

45

41

31

20

30
12 17

46
9

34

27

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



11

Model LR927

Ref. No. Part No. Description

1. 683-0149B Frame Assembly

2. 683-0190A Frame Rail Support: RH

3. 683-0191A Frame Rail Support: LH

4. 683-0192 Muffler Pipe Extension

5. 710-0148 Hex Fl. Screw #8-32 x 0.375 

6. 710-0157 Hex Screw 5/16-24 x .75” Gr.5

7. 710-0599 Self-Tapping Screw

8. 710-0654A TT Screw 3/8-16 x 1.0”

9. 710-0751 Hex Screw 1/4-20 x 0.5”

10. 710-0871 Hex Slot Sems Screw #10-32 x 0.38

11. 710-1237  TT Screw #10-32 x 0.625”

12. 710-1611B TT Screw 5/16-18 x 0.75”

13. 710-1653 Machine Screw #10-32 x 0.5”

14. 710-3008 Hex Screw 5/16-18 x 0.75”

15. 711-0222A Battery Hold-Down Rod

16. 712-0267 Hex Nut 5/16-18

17. 712-0271 Hex Sems Nut 1/4-20

18. 712-0291 Lock Nut 1/4-20

19. 712-0397 Wing Nut with Bell Washer

20. 712-3017 Hex Nut

21. 725-0157 Cable Tie

22. 726-0205 Hose Clamp

23. 726-0209 Cable Tie

24. 731-0708 Battery Cover

25. 731-1682A Oil Drain Sleeve

26. 731-1945A Engine Duct

27. 732-3080A Compression Spring

28. 735-0273 Rubber Washer

29. 736-0119 Lock Washer

30. 736-0123 Flat Washer

31. 736-0169 Lock Washer

32. 736-0188 Flat Washer

33. 736-0222 Lock Washer

34. 736-0329 Lock Washer

35. 736-0400 Flat Washer

36. 736-0607 Lock Washer

37. 737-0169 Motor Oil

38. 738-0960 Shoulder Screw

39. 741-0516 Flange Bearing

40. 751B213146 Throttle Casing Clamp

41. 751-0535 Fuel Line Hose

42. 751-0656 Fuel Tank

43. 783-0561 Hitch Plate

44. 783-0624 Battery Bracket

45. 783-0630C Fuel Tank Bracket

46. 783-0809B Transaxle Support Bracket

47 725-1698 Battery (not shown)

Ref. No. Part No. Description

Ref. No. Part No. Description

1. 634-0139 Rear Wheel Compl. 

2. 634-0169A Front Wheel Compl.

3. 734-1727 Rear Tire 

4. 734-1382 Front Tire

5. 734-0255 Valve: Tubeless Air

6. 737-0211A Grease Fitting

7. 741-0353 Flange Bearing

8. 634-0138 Rim Assembly

9. 634-0170A Rim Assembly

10. 710-0627 Hex Bolt 5/16-24 x .75”

11. 736-0242 Beleville Washer

12. 714-0115 Cotter Pin

13. 736-0285 Flat Washer

14. 736-0156 Flat Washer

15. 731-0484A Hub Cap (not shown)

1

2

3

4

5

6

7

5

8

9

10
11

12

13

14

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



12

9. 783-0446 Plate: Hood

10. 783-0447 Hood Bracket

11. 783-0448 Hood Bracket: Reinforcement

12. 783-0449A Hinge Bracket: Rear

13. 783-0451A Pivot Plate: Rear Hood

14. 783-0545 Hood Screen

15. 783-0562 Hinge Bracket: Front

16. 757-0381 Seat: Medium, Black

Ref. No. Part No. DescriptionRef. No. Part No. Description
1. 710-0599 TT Screw 1/4-20 x 0.5

2. 710-0870 TT Screw 3/8-16 x 0.62

3. 710-1017 Torx AB Screw 1/4-14 x 0.625

4. 720-0238 Rod End Grip

5. 731-0511 Trim Strip

6. 731-1691A Grass Bag Lens

7. 783-0410 Bracket Reinforcement: Hood

8. 783-0445 Hood

Model LR927

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

16

5

14

8

6

1

10

3
1

7

4

3

12

3

12

1

1

15

11

3

9

13

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



13

Model LR927

M
T

D
 

13

7

14
7 7

85

2

11
1

4

10
12

9

3

6

Ref. No. Part No. Description

1. 618-0232 Differential Assembly: Single Speed

2. 618-0248 Drive Shaft assembly: LH Brake

3. 618-0072B Upper Housing Assembly

4. 611-0114 Detent Shaft Assembly

5. 661-0006 Brake Yoke Assembly: LH

6. 710-1206 Hex Washer Hd. TT Screw 1/4-20 x 2.37

7. 710-1325 Hex Washer Hd. TT Screw 1/4-20 x 1.65

8. 717-0678 Brake Puck

9. 719-0313B Lower Housing

10. 732-0863 Spring Detent

11. 737-0148 Grease

12. 741-0862 Ball Detent

13. 761-0202 Brake Disc

14. 777-6318 Label

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



14

Model LR927

Ref. No. Part No. Description

1. 618-0250 Spindle Assembly

2. 683-0150D Deck Assembly

3. 683-0159 Brake Bracket Assembly

4. 683-0173 Deck Belt Cover

5. 710-0134 Carriage Screw 1/4-20 x .62”

6. 710-0191 Hex Bolt 3/8-24 x 1.25”

7. 710-0347 Hex Screw 3/8-16 x 1.75 “

8. 710-0599 Self-Tapp. Screw 1/4-20 x .5”

9. 710-0650 Self-Tapp. Screw 5/16-18 x .75”

10. 710-0672 Hex Cap Scr. 5/16-24 x 1.25”

11. 710-0932 Carriage Screw

12. 710-1611B Torx Screw 5/16-18 x .75”

13. 712-0241 Hex Nut 3/8-24

14. 712-0287 Hex Nut 1/4-20

15. 712-0417A Flange Nut 5/8-18

16. 712-3017 Hex Nut 3/8-16

17. 712-3057 Hex Nut 5/16-24

18. 714-0115 Cotter Pin

19. 726-0201 Speed Nut

20. 726-0233 Push Nut

21. 732-0429A Extension Spring

22. 736-0101 Flat Washer 3/8 x 1.00 x .030”

23. 736-0119 Lock Washer 5/16

24. 736-0169 Lock Washer 3/8

25. 736-0173 Flat Washer

26. 736-0289 Bushing

27. 736-0300 Flat  Washer .406 x .875 x .059”

28. 736-0343 Flat Washer .330 x 1.25 x .120”

29. 736-3020 Flat Washer

30. 738-0968 Spacer

31. 742-0578 Blade: 27.5” Bagging

32. 742-0651 Three-in-one  Blade

33. 747-0957 Link Rod

34. 747-0972 Belt Keeper

35. 747-1172 Belt Keeper

36. 754-0754 V Belt

37. 756-0627 Flat Idler Pulley

38. 783-0463A Idler Bracket

39. 783-0529 Cable Bracket

40. 783-0569B Deck Plate

41. 783-0594 Deck Cable Plate

22

7

22

28

26

38
34

19

9
27 24

16

376
30

3
27

18

8

35

35

8

23

174

39

41

9
40

14
25

20
5

2

11

14
25

2029

12

10
24
139

5

1

31

32
15

36 33
21

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



15

Model LR927

Ref. No. Part No. Description

1 631-0060 Flow Indicator Assembly
2 631-0080  Grass Bag Assembly
3 710-0166 Machine Screw 1/4-20 x 1.0
4 710-0286 Machine Screw 1/4-20 x 0.5”
5 710-0456 Hex Screw #10-16 x 0.5”
6 710-0564 Hex Screw 1/4-20 x 2.75” 
7 710-0642 Self-Tapping Screw 1/4-20 x 0.75”
8 710-0825 Hex Screw 1/4-20 x 3.75” 
9 710-0924 Machine Screw 1/4-20 x 0.75”
10 711-0415 Clevis Pin
11 712-0271 Hex Sems Nut 1/4-20
12 712-0298 Jam Nut
13 712-0397 Wing Nut 
14 714-0115 Cotter Pin
15 726-0271 Speed Nut 
16 731-1441 Bag Handle
17 731-1743A Discharge Chute: Grass Bag
18 731-1744 Side-Discharge Chute 
19 731-1745A Mulching Plug 
20 732-0839 Bag Release Lever

21 732-0841 Torsion Spring
22 732-0854 Clip Spring
23 736-0173 Flat Washer

24 736-0329 Lock Washer

25 783-0544A Grass Bag Screen
26 783-0575A Pivot Bracket
27 783-0645 Deflector Plate

14

20

21

26

10

25

3
9

3

16

23
9 23

9

23

11

2

23

11

7

8

6

19

13

18

17

23

24

12

4

27

1

15

22

5

9

24
23

11

23

23

11

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



16

Model LR927

A
C

B D
E

A
C B

DE

A
C

BD
E

Ref. No. Part No. Description

1. 629-0945 Harness Assembly w/o relays
2. 725-0267 Ignition Switch: 5 Pin
3. 725-1426 Solenoid: 12 V. 100 amp.
4. 725-1462 Seat Switch
5. 725-1643 Spring Switch
6. 725-1657A Interlock Switch
7. 725-1381 Fuse: 20 amp.
8. 725-1726 Battery Cover
9. 725-3237 Battery Cover: Red

10. 729-0357 Fuse Holder w/Clip
11. 729-0359 Harness Clip

5

3

1

6

6

2

4

8

6

11

9

9

9

9

10 7

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



17

Model LR927

Ref. 
No.

Part No. Description

1 731-2624 Steering Wheel: Soft Grip
2 731-2625 Steering Wheel Cap

Ref. 
No.

Part No. Description

1 731-1919 Steering Column: Black
2 731-1857 Control Knob
3 712-0142 Hex Nut 8-32
4 710-3217 Pan Head Machine Screw #8-32
5 710-0599 Hex Screw TT 1/4-20 x .50”
6 710-0514 Hex Screw 3/8-16 x 1.0”
7 712-0431 Lock Nut
8 749-1099 Bumper Tube: Front

2

4
3

1

5

6

5

8

7

7

2

1

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



18

Model LR927
Safety & Decorative Labels

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



19

26

8
34

2

10

42

19
11

1

6

7

28

37
5

20

37

44

35
41

45

33

39
9

30

14

3

2232

41

3217

31

21

4

7
15

36
31

17

43

23

29
18

13

6
1

12

12

47

25

48

27 25

40

16

24

46

NOTE: For painted parts, please refer
to the list of color codes below. Please
add the applicable color code, wherever
needed, to the part number to order a
replacement part. For instance, if a part,
numbered 700-xxxx, is painted Oyster
Gray,  the part number to order would
be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

Model LR927

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



20

Model LR927

Ref. No. Part No. Description

1. 17962 Switch Plate

2. 650-0007 Steering Tube Assembly

3. 683-0033A Steering Support Bracket

4. 683-0178A Front Axle Assembly: RH

5. 683-0179A Front Axle Assembly: LH

6. 710-0224 Hex Screw AB 

7. 710-0459A Hex Screw 3/8-24 x 1.5” Gr.5 Sp.

8. 710-0643 Lock Screw 5/16-18 x 1.0” Gr.5

9. 710-0689 Hex Screw 1/2-13 x 0.75”

10. 710-0837 Oval C-Sunk Screw #10-16 x 0.625”

11. 710-0958 Hex Screw 1/4-20 x 1.25 Gr.5 Sp.

12. 710-1017 AB Screw 1/4-14 x 0.625”

13. 710-1611B Self-Tapping Screw 5/16-18 x 0.75” 

14. 710-3008 Hex Screw 5/16-18 x 0.75”

15. 712-0116 Lock Nut 3/8-24

16. 712-0206 Hex Nut 1/2-13

17. 712-0241 Hex Nut

18. 712-0267 Hex Nut

19. 712-0324 Lock Nut 1/4-20

20. 712-0411 Lock Nut

21. 712-0711 Jam Nut

22. 714-0470 Cotter Pin

23. 723-0156 Ball Joint

24. 726-3046 Ratchet Clip

25. 731-0511 Trim Strip

26. 735-0674 Floor Pad: LH

27. 735-0266A Floor Pad: RH

28. 736-0105 Bell Washer

29. 736-0119 Lock Washer

30. 736-0160 Flat Washer

31. 736-0169 Lock Washer

32. 736-0187 Flat Washer

33. 736-0196 Flat Washer

34. 736-0242 Beleville Washer

35. 736-0272 Flat Washer

36. 736-0320 Flat Washer

37. 736-3078 Flat Washer

38. 737-3007 Grease

39. 738-0541 Spacer

40. 738-3089A Steering Adapter

41. 741-0225 Hex Flange Bearing

42. 741-0356 Bearing: Steering Column

43. 747-0955 Tie Rod

44. 748-0290 Pinion Gear

45. 750-0532 Spacer

46. 783-0411 Gear: Steering Segment

47. 783-0565C Upper Frame Cover

48. 783-1013 Lift Plate

Ref. No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



21

Model LR927

41
7

28
40

3

40

28

13

52
29

11

27 10
25

19
15

39
3351

18
5

20

30
48

44

22

16
14

17

43
23

21

42

12

8
32

49
37

12

26

6

2

34

12

30

13

3547

28

40

1

24

11

12

36

34
40

2811

31

428

12

46

45

38

53

50

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



22

Model LR927

Ref. No. Part No. Description

1. 683-0155A Brake Pedal Assembly

2. 683-0161 Shift Cam Assembly

3. 683-0275A Deck Pedal Assembly

4. 683-0310A Variable Pedal Assembly

5. 710-1017 Ab Screw 1/4-14 X .625

6. 711-0701 Clevis Pin

7. 711-1156 Shaft

8. 712-0287 Hex Nut 1/4-20

9. 712-0324 Lock Nut 1/4-20

10. 712-3017 Hex Nut 3/8-16

11. 714-0104 Internal Cotter Pin

12. 714-0111 Hairpin Clip

13. 714-0470 Hairpin Clip

14. 720-0166 Ball Knob

15. 726-0100 Push Cap

16. 726-0450 Plug Cap

17. 731-0405 Snap-on Bushing

18. 731-1913 Stop Lever

19. 732-0815A Extension Spring

20. 732-0865 Torsion Spring

21. 735-0261 Drive Pad

22. 735-0262 Deck Pad

23. 735-0263 Brake Pad

24. 736-0117 Flat Washer 3/8 X .620 X .033

25. 736-0133 Flat Washer.411 x 1.25” x .100

26. 736-0159 5/16 Washer

27. 736-0169 Lock Washer

28. 736-0187 Flat Washer

29. 736-0262 Flat Washer

30. 736-0272 Flat Washer .510 X 1.00 X .060

31. 736-0300 Flat Washer

32. 736-0329 Lock Washer

33. 736-0608 Spring Washer

34. 736-3000 Flat Washer 

35. 736-3019 Flat Washer .531 X 1.062 X .134

36. 736-3020 Flat Washer .271 X .630 X .065

37. 738-0255 Shoulder Screw .375 Dia X .18

38. 738-0373 Shoulder Screw

39. 738-0974 Shoulder Screw .375 X .380 X 1/4-20

40. 741-0591 Flange Bearing

41. 746-0935A Shift Cable 

42. 746-0936 Variable Drive Cable

43. 746-0937 Brake Cable

44. 746-0940 Deck Cable

45. 746-0964 Throttle Choke Cable: 67”

46. 747-0963A Brake Rod

47. 747-0964 Brake Lock Out Rod

48. 750-0736 Shoulder Spacer

49. 783-0473 Brake Lock Out Bracket

50. 783-0525 Self-Propelled Pedal Link

51. 783-0593A Shift Lever

52. 783-0794 Bracket: Lock-Out Pedal

53. 726-0157 Cable Tie

Ref. No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



23

Model LR927

10

4
9

6

8

5

7

3

1

2

11

21

18

13 23

28

27

25

19
14

22

19
12

16

15

20

17
24

26

29

21

13

27

13

30

Key No. Part No. Description

1. 683-0152 Pivot Link Assembly

2. 683-0194A Lift Arm Assembly

3. 710-0376 Hex Screw 5/16-18 X 1.00 Gr.5

4. 710-3230 Hex Bolt 1/2-13 X 2.75 Gr.5 Spec.

5. 711-0332 Lift Bracket Pin

6. 711-04158 Lift Rod

7. 711-3319 Ferrule

8. 712-0266 Jam Nut

9. 712-3008 Jam Nut 3/8-16 Gr. 5

10. 712-3010 Hex Nut 5/16-18

11. 712-3048 Jam Nut

12. 714-0104 Cotter Pin

13. 714-0147 Cotter Pin

14. 714-3010 Cotter Pin

15. 720-0298 Handle Grip

16. 732-0829 Extension Spring

17. 732-0837 Torsion Spring

18. 736-0119 Lock  Washer 5/16

19. 736-0140 Flat Washer .385 I.D. x .620 O.D.

20. 736-0169 Lock  Washer

21. 736-0257 Flat Washer

22. 736-0275 Flat Washer 5/16

23. 736-3019 Flat Washer

24. 738-0145 Shoulder Screw

25. 738-0183 Shoulder Screw

26. 738-0958 Shoulder Spacer

27. 783-0435 Upper Deck Link

28. 783-04320 Axle Bracket: Rear

29. 783-0440 Lower Link

30. 783-0442A Crossbar Link: Lift

Key No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



24

Model LR927

Ref. No. Part No. Description

1 629-0865 Harness Assembly Adapter
2 710-1208 Hex TT Screw 5/16-18 x 3.50
3 710-0227 Hex  Washer Head Self-Tap.Scew
4 710-0805 Hex Screw 5/16-18 x 1.5 Gr. 5
5 710-0642 Thd. Forming Scr. 1/4-20x .75
6 712-3010 Hex Nut 5/16-18
7 714-0115 Cotter Pin
8 726-0320 Insulator Nut Plate

9 736-0289 Shoulder Bushing

10 736-0119 Lock  Washer 5/16 

11 736-3000 Flat Washer 

12 750-1064 Spacer

13 783-0591 Transaxle Bracket

14 783-0433A Shift Lever

8

3

5

11

13

1

2

7
10

6

4
9

14

12

2

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



25

Model LR927

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

22

23

24

25

26

27
28

16

16

7

19

21

7

10
6

6

7

10

7

15

7
7

16

7
16

Reference only

Reference
only

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



26

Model LR927

Ref. No. Part No. Description

1. 683-0142 Pivot Bar Assembly
2. 683-0160 Bracket Assembly: Hood Pivot
3. 683-0163A Steering Support Bracket
4. 683-0264A Channel Assembly: Front Frame
5. 710-0599 TT screw 1/4-20 x 0.5”
6. 710-1017 AB Screw 1/4-14 x 0.625”
7. 710-1611B TT Screw 5/16-18 x 0.75”
8. 711-0332 Clevis Pin
9. 711-1165 Clevis Pin
10. 714-0104 Cotter Pin
11. 714-0147 Hairpin Clip
12. 714-0470 Cotter Pin
13. 725-0157 Cable Tie
14. 732-0829 Extension Spring
15. 735-0199A Rubber Bumper
16. 735-0271 Bumper
17. 736-0101 Flat Washer
18. 736-0187 Flat Washer
19. 736-0275 Flat Washer
20. 736-3019 Flat Washer
21. 747-0985 Deck Rod
22. 783-04231 Rail: Rear Frame
23. 783-04248 Rail: Frame RH
24. 783-04252 Rail: Frame LH
25. 783-0554 Cam Bracket
26. 783-0564A Frame: Upper Front
27. 783-0605 Stabilizing Bracket: Deck
28. 783-0811A Front Bumper

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



27

Ref. No. Part No. Description

1 683-0147A Idler Bracket Assembly
2 710-0191 Hex Screw (Special)
3 710-0314 Hex Screw 7/16-20 x 1.0”
4 710-0902 Hex Screw 3/8-24 x 3.75”
5 710-1611B TT Screw
6 710-3096 Hex Screw 3/8-16 x 2.0”
7 712-0116 Jam Lock Nut
8 712-0241 Hex Nut 3/8-24
9 712-3017 Hex Nut 3/8-16
10 712-3035 Jam Nut 9/16-18
11 714-0114 Sq. Key
12 717-0884 Variable Speed Pulley Assembly
13 732-0814 Extension Spring
14 732-0815A Extension Spring
15 736-0169 Lock Washer
16 736-0171 Lock Washer

17 736-0219 Bell Washer
18 736-0247 Flat Washer
19 736-0427 Beleville Washer
20 737-0167 Grease
21 737-0288 Grease
22 738-0968 Shoulder Spacer
23 741-0405 Thrust Bearing
24 750-0705 Slv. Spacer
25 754-0453 V-Belt
26 756-0116 Idler Pulley
27 756-0650 Transmission Pulley
28 756-0658 Engine Pulley
29 756-0981A Flat Idler Pulley
30 783-0528 Idler Bracket: Variable Speed
31 783-0529 Cable Bracket
32 683-0149B Frame Assembly

Ref. No. Part No. Description

21

28

16

3

2531

10
19

27

22

29

15

9

7
26

2 14

25

17

23

24

18

23

12

4

1

8
15

30

20

22
15

9
7

13

2

6

5

Model LR927

32

26

11

32

IMPORTANT: For a proper working
machine, use Factory Approved
Parts.
V-BELTS are specially designed to
engage and disengage safely.  A
substitute (non OEM) V-Belt can be
dangerous by not disengaging
completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



28

Model LR927

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22
23

24
25

26

27

28

29

30

31

32

33

34
35

36

37

38

39

40

41

27

10

13

20

6 10

28

42

43

25

44

45

42

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



29

Model LR927

Ref. No. Part No. Description

1. 634-0139 Rear Wheel Compl. 

2. 634-0169A Front Wheel Compl.

3. 734-1727 Rear Tire 

4. 734-1382 Front Tire

5. 734-0255 Valve: Tubeless Air

6. 737-0211A Grease Fitting

7. 741-0353 Flange Bearing

8. 634-0138 Rim Assembly

9. 634-0170A Rim Assembly

10. 710-0627 Hex Bolt 5/16-24 x .75”

11. 736-0242 Beleville Washer

12. 714-0115 Cotter Pin

13. 736-0285 Flat Washer

14. 736-0156 Flat Washer

15. 731-0484A Hub Cap (not shown)

1

2

3

4

5

6

7

5

8

9

10
11

12

13

14

Ref No. Part No. Description

1. 683-0190B Rail Support: Frame Assembly RH
2. 683-0191B Rail Support: Frame Assembly LH
3. 683-0401B Frame Assembly
4. 710-0157 Hex Bolt 5/16-24 x 0.75”
5. 710-0599 TT Screw 1/4-20 x 0.5”
6. 710-0604A TT Screw 5/16-18 x 0.625”
7. 710-0654A TT Sems Screw 3/8-16 x 1.0”
8. 710-1237 T Screw #10-32 x 0.625”
9. 710-1314A Soc. Hd. Screw 5/16-18 x 0.75”

10. 710-1611B TT Screw 5/16-18 x 0.75”
11. 710-1502 AB Screw 8-18 x 0.375”
12. 711-04143 Battery Hold -Down Rod
13. 712-0271 Sems Nut
14. 712-0291 Hex Lock Nut 1/4-20
15. 712-0397 Wing Nut
16. 721-0208 Exhaust Gasket
17. 721-0331 Sealant: Loctite™ (not serviceable)
18. 722-3022 Foam Tape: 0.625 x 0.25 thk.
19. 725-0157 Cable Tie
20. 726-0205 Hose Clamp
21. 726-0209 Cable Tie
22. 731-04282 Plen
23. 731-0707A Battery Cover

24. 731-1682A Oil drain Sleve
25. 736-0119 Lock Washer 5/16
26. 736-0222 External Lock Washer
27. 736-0123 Flat Washer
28. 736-0607 Lock Washer 1/4
29. 737-0169 SAE 30W Oil (not serviceable)
30. 737-0125 Elbow Feeting
31. 741-0516 Flange Bearing
32. 751-0535 Fuel Line Hose
33. 751-3071 Fuel Cap
34. 751-3214 Fuel Tank
35. 751-9986 Muffler
36. 751B213146 Clamp Casing: Throttle
37. 751B222261 Muffler Deflector
38. 783-04100 Tank Bracket
39. 783-04144 Support Bracket RH
40. 783-04260 Support Bracket LH
41. 783-08098 Support Bracket: Transaxle
42. 710-3008 Hex Screw 5/16-18 x 0.75”
43. 712-0267 Hex Nut 5/16-18 
44. 726-0201 Speed Nut
45. 783-0561 Hitch Plate
46. 725-1704 Battery (not shown)

Ref No. Part No. Description

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



30

Model LR927

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

10. 783-0447 Hood Bracket

11. 783-0448 Hood Bracket: Reinforcement

12. 783-0449A Hinge Bracket: Rear

13. 783-0451A Pivot Plate: Rear Hood

14. 783-0545 Hood Screen

15. 783-0562 Hinge Bracket: Front

16. 757-04016 Seat: Low Back

17. 738-04008 Spacer

Ref. No. Part No. DescriptionRef. No. Part No. Description
1. 710-0599 TT Screw 1/4-20 x 0.5

2. 710-1315 TT Screw 3/8-16 x 1.25

3. 710-1017 Torx AB Screw 1/4-14 x 0.625

4. 720-0238 Rod End Grip

5. 731-0511 Trim Strip

6. 731-1691A Grass Bag Lens

7. 783-0410 Bracket Reinforcement: Hood

8. 783-0445 Hood

9. 783-0446 Plate: Hood

16

5

14

8

6

1

10

3
1

7

4

3

12

3

12

1

1

15

11

3

9

13

17

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



31

Model LR927

M
T

D
 

13

7

14
7 7

85

2

11
1

4

10
12

9

3

6

Ref. No. Part No. Description

1. 618-0232 Differential Assembly: Single Speed

2. 618-0248 Drive Shaft assembly: LH Brake

3. 618-0072B Upper Housing Assembly

4. 611-0114 Detent Shaft Assembly

5. 661-0006 Brake Yoke Assembly: LH

6. 710-1206 Hex Washer Hd. TT Screw 1/4-20 x 2.37

7. 710-1325 Hex Washer Hd. TT Screw 1/4-20 x 1.65

8. 717-0678 Brake Puck

9. 719-0313B Lower Housing

10. 732-0863 Spring Detent

11. 737-0148 Grease

12. 741-0862 Ball Detent

13. 761-0202 Brake Disc

14. 777-6318 Label

15. 618-0251C Transmission Assembly, Complete

15

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



32

Model LR927

22

7

22

28

26

38
34

19

9
27 24

16

376
30

3
27

18

8

35

35

8

23

174

39

41

9
40

14
25

20
5

2

11

14
25

2029

12

10
24
139

5

1

31

32
15

36 33
21

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



33

Model LR927

Ref. No. Part No. Description

1. 618-0250 Spindle Assembly

2. 683-0150E Deck Assembly

3. 683-0159 Brake Bracket Assembly

4. 683-0173 Deck Belt Cover

5. 710-0134 Carriage Screw 1/4-20 x .62”

6. 710-0191 Hex Bolt 3/8-24 x 1.25”

7. 710-0347 Hex Screw 3/8-16 x 1.75 “

8. 710-0599 Self-Tapp. Screw 1/4-20 x .5”

9. 710-0650 Self-Tapp. Screw 5/16-18 x .75”

10. 710-0672 Hex Cap Scr. 5/16-24 x 1.25”

11. 710-0932 Carriage Screw

12. 710-1611B Torx Screw 5/16-18 x .75”

13. 712-0241 Hex Nut 3/8-24

14. 712-0287 Hex Nut 1/4-20

15. 712-0417A Flange Nut 5/8-18

16. 712-3017 Hex Nut 3/8-16

17. 712-3057 Hex Nut 5/16-24

18. 714-0115 Cotter Pin

19. 726-0201 Speed Nut

20. 726-0233 Push Nut

21. 732-0429A Extension Spring

22. 736-0101 Flat Washer 3/8 x 1.00 x .030”

23. 736-0119 Lock Washer 5/16

24. 736-0169 Lock Washer 3/8

25. 736-0173 Flat Washer

26. 736-0289 Bushing

27. 736-0300 Flat  Washer .406 x .875 x .059”

28. 736-0343 Flat Washer .330 x 1.25 x .120”

29. 736-3020 Flat Washer

30. 738-0968 Spacer

31. 742-0578 Blade: 27.5” Bagging

32. 742-0651 Three-in-one  Blade

33. 747-0957 Link Rod

34. 747-0972 Belt Keeper

35. 747-1172 Belt Keeper

36. 754-0221 V Belt

37. 756-0627 Flat Idler Pulley

38. 783-0463A Idler Bracket

39. 783-0529 Cable Bracket

40. 783-0569B Deck Plate

41. 783-0594 Deck Cable Plate

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



34

Model LR927

Ref. No. Part No. Description

1. 631-0084 Grass Bag Assembly

2. 710-0286 Pan Hd. Machine Screw 1/4-20 x 0.5

3. 710-0564 Hex Screw 1/4-20 x 2.75

4. 710-0825 Hex Screw 1/4-20 x 3.75

5. 712-0298 Jam Nut

6. 712-0397 Wing Nut

7. 726-0271 Push Nut

8. 731-1743A Chute: Bagger 

9. 731-1744 Discharge Chute: Side-Discharge

10. 731-1745A Mulching Plug

11. 736-0173 Flat Washer

12. 736-0329 Lock Washer

13. 783-0645A Deflector Plate: Bagger Chute

6

8

9

10

7

3

11

12
5

13

2

1

NOTE: For painted parts, please refer to the list
of color codes below.  Please add the applicable
color code, wherever needed, to the part number
to order a replacement part.  For instance, if a
part numbered 700-xxxx is painted Powder
Black, the part number to order would be 700-
xxxx-0637.

Powder Black: 0637
Oyster Gray: 0662
Metallic Red: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



35

Model LR927

Ref. No. Part No. Description

1. 629-04055 Harness Assembly w/o relays

2. 710-0134 Carriage Screw 1/4-20 x 0.62”

3. 710-3021 D Screw 5/16-18 x 0.625”

4. 712-0271 Sems Nut 1/4-20

5. 725-0267 Ignition Switch: 5 Pin

6. 725-04040 Seat Switch

7

3
10

8

F
or reference only

24

1

6

5

9

9

7. 725-1426 Solenoid 12 volt, 100 amp.

8. 725-1643 Spring Switch

9. 725-1657A Switch: Interlock

10. 736-0607 Lock Washer 5/16

11. 725-1704 Battery (not shown)

Ref. No. Part No. Description

1

2

3

4 5

6

7

7

10

8

9

Ref. No. Part No. Description

1. 731-2624 Steering Wheel: 3Spoke 

2. 731-2625 Steering Wheel Cap

3. 731-1919 Steering Column: Black

4. 731-1857 Control Knob

5. 712-0142 Hex Nut 8-32

6. 710-3217 Pan Head Machine Screw #8-32

7. 710-0599 Hex Screw TT 1/4-20 x .50”

8. 749-1099 Bumper Tube: Front

9. 712-0431 Lock Nut

10. 710-0514 Hex Screw 3/8-16 x 1.0”

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



36

777I20777
777I20778

5

4

3

2

1

STOP

IGNITION

777CX00001

MADE IN CANADA
FABRIQUÉ AU CANADA

CX00001

PLACE MODEL PLATE HERE
L'INFORMATION DE MODÈLE ICI

777D03402

777D03403

READ INSTRUCTIONS BEFORE STARTING ENGINE

10 0 HP P ®

777D07397

777I22130
Proper bag placement has the 
upper and side lip inside the bag. 
Lower bag into place to operate.

Do not operate unless the bag, 
or mulch kit is properly installed.

777I20497777D03399

7
7

7
I2

0
4

8
9

777D03401

i20497

I20489

777S32204

MUFFLER & ADJACENT
AREAS MAY BE HOT.

KEEP AWAY.

777S30199

777S30145

777I20463

777I20808

TO CHANGE SPEED:
1. Push pedal forward for desired speed.
2. Brake must be released when engaging drive.

TO REVERSE RIDING MOWER:
1. Disengage cutting deck.
2. Move lever on steering column to R.

TO ENGAGE CUTTING DECK:
1. Lower deck to desired cutting height.
2. Fully depress Blade Control pedal 
    to cut.

PTO ENGAGE PARKING BRAKE:
FULLY DEPRESS PEDAL WHILE  LIFTING KNOB.

TO START:
1. Disengage cutting deck.
2. Fully depress brake pedal.
3. Set throttle to full.  Choke if needed.
4. Turn ignition to start.
5. Brake must be released when engaging drive.

TO STOP:
1. Fully release Go pedal.
2. Fully depress brake pedal.
3. Shift to neutral. 
3. Disengage cutting deck.
4. Engage parking brake.
5. Throttle down to idle.
6. Turn ignition to off.

WARNING
AVOID SERIOUS INJURY OR DEATH       READ OPERATORS MANUAL

• REMOVE OBJECTS THAT COULD 
 BE THROWN BY THEBLADE(S).
• KNOW LOCATION AND FUNCTION 
 OF ALL CONTROLS.
• BE SURE BLADE(S) AND ENGINE 
 ARE STOPPED BEFORE PLACING 
 HANDS OR FEET NEAR BLADE(S).
• BEFORE LEAVING OPERATOR'S POSITION,
  DISENGAGE  BLADE(S), PLACE THE 
 SHIFT LEVER IN NEUTRAL, ENGAGE 
 THE PARKING BRAKE, SHUT OFF 
 AND REMOVE KEY. 

• GO UP AND DOWN SLOPES, NOT ACROSS. 
• AVOID SUDDEN TURNS.
• DO NOT OPERATE THE UNIT WHERE IT 
 COULD SLIP OR TIP.
• IF MACHINE STOPS GOING UPHILL, STOP 
 BLADE(S) AND BACK DOWNHILL SLOWLY.
• DO NOT MOW WHEN CHILDREN OR 
 OTHERS ARE AROUND. 
• NEVER CARRY CHILDREN.
• LOOK DOWN AND BEHIND BEFORE 
 AND WHILE BACKING.
• KEEP SAFETY DEVICES (GUARDS, SHIELDS, 
 AND SWITCHES IN PLACE AND WORKING.

TO REDUCE THE RISK OF INJURY, DO NOT
OPERATE UNLESS DISCHARGE COVER OR 
GRASS CATCHER IS IN ITS PROPER PLACE.
IF DAMAGED, REPLACE IMMEDIATELY.

i20808

BRAKE

GO

PEDAL LAYOUT

BLADE
CONTROL

ON

OFF

When Grass ball monitor falls from the top of the
window and is not visible, the bag is full and 
needs to be emptied.

777S30503777S30200

777S32206

777S32205

777I22129
S30200

DANGER

A S S E M B L E  C H U T E  D E F L E C T O R ,
MULCH PLUG OR BAGGING ADAPTOR
B E F O R E  O P E R AT I N G  M A C H I N E .

D O  N O T  O P E R AT E  W I T H O U T  O N E
O F  T H E S E  P I E C E S  I N  P O S I T I O N .

MAX 10o

• KEEP HANDS AND FEET AWAY.
• DO NOT OPERATE  MOWER UNLESS CHUTE DEFLECTOR 
 OR ENTIRE GRASS CATCHER IS IN ITS PROPER PLACE.

TO JUMP START OR CHARGE BATTERY DO NOT REMOVE THIS COVER.
Jump start or charge battery at engine starter solenoid. Solenoid is located near
right front corner of engine. See label under hood and owners manual for details.

DO NOT REMOVE THIS
COVER TO CHARGE

OR JUMP START. SEE
WARNING BELOW.

Battery Jump Start / 
Charging Connection Points

Solenoid Terminal
POSITIVE (+) LEAD

Throttle
Bracket

NEGATIVE (-) LEAD

Throttle
Bracket

NEGATIVE (-) LEAD
FRONT OF THE UNITFRONT OF THE UNIT

Refer To Your Owners Manual For Detailed InstructionsRefer To Your Owners Manual For Detailed Instructions

Model LR927
Safety & Decorative Labels

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



37

REF.
NO.

PART
NO. DESCRIPTION

1 710-0227 Self-tapping Screw, #8-18 x .50
2 710-0599 Self-tapping Screw, 1/4-20 x .50
3 710-0726 Self-tapping Screw, 5/16-12 x .750
4 710-1314A Socket Cap Screw, 5/16-18 x .75
5 710-1315 Self-tapping Screw, 3/8-16 x 1.25
6 712-0271 Hex Sems Nut, 1/4-20
7 712-3017 Hex Nut, 3/8-16
8 746-1084 Throttle Cable
9 721-0348 Exhaust Gasket
10 736-3000 Flat Washer, .406 x .875 x .059

6

14
15

8

16

17
18

12

19

2

13

1

11

9

19

5

4

3

11 783-0615B Muffler Heat Shield
12 751-0535 Fuel Line Hose
13 751-0564 Muffler Deflector
14 751-0617 Muffler, Single Inlet
15 751-0620 Exhaust Pipe
16 751-3140 Oil Drain Valve
17 751-3141 Oil Drain Hose
18 751-3142 Oil Drain Cap
19 726-0205 Hose Clamp

REF.
NO.

PART
NO. DESCRIPTION

Model LT-1500

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



38

Model LT-1500

2

32

4

12

21

10

11

40

18

4

13

17 20

14

622

41

36

22

34

31

33

26

35

23

24

28
25

30

29

4

27

9

1

7

18

8

19

1

19

3

16

1

16
37

1519

17

20

8

38

39

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



39

Model LT-1500
REF.
NO.

PART
NO. DESCRIPTION

1 710-3015 Hex Cap Screw, 1/4-20 x .75
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 712-3006 Hex Nut, 1/4-20
4 710-0895 Self-tapping Screw, 1/4-15 x .75
5 710-0924 Pan Phillips Screw, 1/4-20 x .75
6 710-0376 Hex Cap Screw, 5/16-18 x 1.0
7 712-0292 U-type Speed Nut, 1/4-20
8 712-3004A Flange Lock Nut, 5/16-18
9 726-0201 Speed Nut
10 747-2127 Hood Latch Rod
11 731-2286 Head Light Lens
12 683-0305 Hood Bracket Assembly
13 731-2283A Hood
14 731-2327A LH Side Panel
15 731-2328A RH Side Panel
16 736-0329 Lock Washer, 1/4
17 736-0342 Flat Washer, .283 x .75 x .030
18 736-0173 Flat Washer, .28 x .74 x .063
19 736-3078 Flat Washer, .349 x 1.0 x .063
20 710-0809 Self-tapping Screw, 1/4-20 x 1.25
21 731-2284 Hood Plenum w/o Intake Bellow
22 710-0604A Self-tapping Screw, 5/16-18 x .625
23 710-1017 Torx Self-tapping Screw, 1/4-14 x .625
24 710-3217 Torx Screw, #8-32 x .375
25 712-0142 Hex Nut, 8-32
26 631-04035 Dash Panel, 4-style w/ Cargo Net
27 731-0072 Parking Brake Button
28 731-1857 Throttle Control Lever
29 731-2106 Cruise Control Button
30 747-1155 Brake/Cruise Pivot Rod
31 749-1087A Dash Support Tube
32 731-2232 Intake Bellow
33 751-0659C Fuel Tank, 2-gallon
34 751-0603 Fuel Cap
35 725-1745 Ignition Key w/ plastic cover

725-1744 Ignition Key w/o plastic cover
36 710-0726 Self-tapping Screw, 5/16-18 x .75
37 783-1000A Grille Support Bracket
38 725-04036 Systems Indicator Monitor, Curved Face
39 725-1741 Ignition Switch
40 625-0051 Headlight Assembly
41 710-1611B Self-tapping Screw, 5/16-18 x .75
— 629-0469B Headlight Wire Harness
— 629-1071 Tractor Wire Harness

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



40

Model LT-1500

49

39

46

14/55

40

45

41
37

43
42

36
47

48
44

1630

28
38

33

27

31

34

51

50

11

28

29

14

852

17
21

10
20

12

23

21
22
24
6

2

52
42

18

25
19

5

3

4

1

16
9
7

1715

6

26

13

35
54

53

32

18

24

6

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



41

Model LT-1500
REF.
NO.

PART
NO.

DESCRIPTION

1 747-1130B Deck Stabilizer Rod
2 683-0197B Lift Shaft Assembly
3 711-0332 Clevis Pin, .5 x .78
4 712-0206 Hex Nut, 1/2-13
5 712-0431 Flange Lock Nut, 3/8-16
6 712-3004A Flange Lock Nut, 5/16-18
7 712-3083 Hex Nut, 1/2-13
8 714-0104 Internal Cotter Pin
9 714-0145 Internal Cotter Pin
10 716-0106 E-ring
11 720-0311 Handle Grip
12 732-0874 Torsion Spring
13 732-1027 Extension Spring, .872 x 3.4
14 736-0275 Flat Washer, 5/16
15 736-0921 Lock Washer, 1/2
16 736-3019 Flat Washer, .31 x 1.062 x .134
17 736-3084 Flat Washer, .51 x 1.12 x .06
18 738-0138A Hex Cap Screw, 5/16-18 x .62
19 738-0143 Shoulder Screw, 3/8-16
20 741-0225 Hex Flange Bearing
21 741-0715 Snap Flange Bearing
22 746-0968 Lift Cable, 16.16
23 747-1111A Lift Handle
24 756-1154 Roller Pulley
25 783-0678A Arm Lift
26 783-0720A Deck Stabilizer Bracket
27 710-0260A Carriage Bolt, 5/16 x .62
28 710-0604A Self-tapping Screw, 5/16-18 x .625
29 710-0895 Self-tapping Screw, 1/4-15 x .75
30 731-1990 Lift Lever Cover
31 731-1993 Cover w/ Cup Holder
32 736-3078 Flat Washer, .349 x 1.0 x .063
33 783-0677 Lift Adjustment Bracket
34 783-1279 Fender
35 783-1489 Seat Mounting Bracket
36 710-1268 Screw, #10-16 x .375
37 712-3027 Hex Flange Lock Nut, 1/4-20
38 720-0309A Seat Adjuster Grip
39 731-04074 Spacer
40 732-0499 Compression Spring, .41 x 1.5
41 736-0175 Spring Washer, .265 x .562 x .025
42 736-0204 Flat Washer, .344 x .62 x .03
43 738-0137A Shoulder Screw, .340 x .285,1/4-20
44 738-0966 Shoulder Screw, .50 x .925, 3/8-16
45 783-0611 Seat Stop
46 783-0738 Seat Pivot Bracket
47 783-0739 Seat Adjustment Lever
48 783-0753 Seat Adjustment Selector
49 757-04014 Medium Back Seat, Black
50 735-0656 RH Foot Pad
51 735-0657 LH Foot Pad

726-3046 Foot Pad Clips (Not Shown)
52 714-0111 Cotter Pin
53 731-0511 Trim Strip
54 783-0209 Seat Lift Bracket
55 726-0201 Speed Clip

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



42

Model LT-1500

2

41

2

5

3

9

6

38

7

10

12

13

6

13

14

15

16

17

18

19

21

20

22
20

25

26

27

28

31

30

29

35

34

30

35

36

33

37

39

40

11

8

4

35
1

11

11

43

42

45

44

32

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



43

REF.
NO.

PART
NO. DESCRIPTION

1 731-1291A Pivot Bar End Cap w/ Fitting
2 710-0604A Self-tapping Screw, 16-18 x  .625
3 783-0726B RH Pivot Support Bracket
4 783-0727A LH Pivot Support Bracket
5 783-0728 Pivot Bar Bracket
6 710-0723 Hex Cap Screw, 3/8-16 x 1.25 (Grade 5)
7 711-1408 RH Drag Link
8 711-1409A LH Drag Link
9 712-0240 Jam Nut, 7/16-20 (Grade 2)
10 712-0241 Hex Nut, 3/8-24 (Grade 2)
11 712-0431 Flange Lock Nut, 3/8-16
12 712-0459 Flange Lock Nut, 7/16-20
13 712-3004A Flange Lock Nut, 5/16-18
14 717-1550D Steering Gear, 11/90 Ratio
15 717-1554 Steering Pinion Gear
16 723-0448A Ball Joint, 7/16-20
17 736-0169 Lock Washer, 3/8
18 736-3084 Flat Washer, .51 x 1.12 x .06
19 738-1001A Steering Shaft, .625 OD x 24.4
20 741-0475 Plastic Bushing, .38 ID
21 741-0656 Hex Flange Bearing, 5/8
22 738-0372B Shoulder Spacer, .38 ID
23 631-0027 Standard Steering Wheel, 13.25
24 731-0220 Steering Wheel Cap, Round
25 683-0019A LH Axle Assembly, .625 Diameter
26 683-0020A RH Axle Assembly, .625 Diameter
27 683-0128A Steel Pivot Bar
28 712-0431 Flange Lock Nut, 3/8-16
29 714-0162 Cotter Pin
30 726-0214 Push Cap, .625
31 736-0162 Flat Washer, .64 x 1.0 x .12
32 736-3004 Flat Washer, .406 x .875 x .105
33 736-0285 Flat Washer, .635 x 1.589 x .06
34 738-1011 Shoulder Screw, .5 x 2.2, 3/8-16
35 741-0659 Flange Bearing, .632 ID x .937 OD
36 634-0115 Wheel Assembly, 15 x 6 x 6, Square Shoulder
— 634-0051 Rim Assembly Only
— 734-0255 Air Valve (Not Shown)
— 734-1731 Tire Only, Square Shoulder
— 737-0280 Grease Fitting (Not Shown)
— 741-0569 Ball Bearing (Not Shown)
37 734-2290A Deluxe Hub Cap
38 783-0653F Steering Support Bracket
39 738-0143 Shoulder Screw, 3/8-16
40 736-0331 Bell Washer, .39 x 1.13 x .062
41 710-1260A Self-tapping Screw, 5/16-18 x .75
42 731-2624 Steering Wheel, Soft Grip, Three Spoke
43 731-2625 Steering Wheel Cap, Round
44 736-0242 Bell Washer, .34  x .872 
45 710-0643 Hex Bolt, 5/16-18 X 1

Model LT-1500

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



44

Model LT-1500
4

22
13

5

2

21

2

21

13

19

13

18
36

11

28

31
7

38
46

47

40

8
44

37

47

15
17

1
19

50

26

27
24

10
4919

55

30

32
20

42

14

39

16

61

3

9

13

76
62

77

69
53

54

25
41

57
58

19
23

64

68
71

70

58

65

65

56

5833

72

58
63

69

60 66
59

21

75
33

52

31

68
64

23

23

73

78

79

34

51
81

83

82

6

45

29

73

58

12
43

84 85

87

86

35

21

80

48

85
84

74

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



45

REF.
NO.

PART
NO. DESCRIPTION

1 783-1015 Shift Lever Support
2 17840 Transaxle Mounting Bracket
3 618-0551A Single-speed Transmission Assembly
4 631-0009A Shifter Knob
5 647-0045 Shift Lever
6 656-0048 Variable-speed Pulley Assembly
7 656-0051A Transmission Pulley, 8.5 x .5-36
8 683-0251 Double-idler Bracket 
9 710-0176 Hex Cap Screw, 5/16-18 x 2.75
10 710-0227 Self-tapping Screw, #8-18 x .5
11 710-0347 Hex Cap Screw, 3/8-16 x 1.75
12 736-0272 Flat Washer, .51 x 1.0 x .060
13 710-0604A Self-tapping Screw, 5/16-18 x .625
14 710-0642 Self-tapping Screw, 1/4-20 x .75
15 710-3011 Hex Cap Screw, 3/8-16 x 2.25
16 711-0677 Ferrule, 5/16-18
17 712-0241 Hex Nut, 3/8-24
18 712-0378 Hex Nut, 7/16-20
19 712-0431 Flange Lock Nut, 3/8-16
20 712-3017 Hex Nut, 3/8-16
21 712-3004A Flange Lock Nut, 5/16-18
22 712-3008 Jam Nut, 3/8-16
23 714-0111 Cotter Pin
24 714-0209 Internal Cotter Pin
25 723-3018 Ball Joint
26 725-1644 Short Spring Switch
27 726-0320 Insulator Nut Plate
28 732-0384 Extension Spring, .62 Dia. x 6.12
29 732-0525 Compression Spring Clip
30 732-0716 Extension Spring, .59 OD x 4
31 732-0963 Extension Spring, .50 Dia. x 6.37

(hooks to flange, 783-0650, in frame) 
32 736-0105 Bell Washer, .401 x .87 x .063
33 736-0140 Flat Washer, .385 x .62 x .063
34 736-0169 Lock Washer, 3/8
35 736-3008 Flat Washer, .344 x .750 x .120
36 736-0407 Bell Washer, .45 x 1.0 x .602
37 736-3010 Flat Washer, .407 x .812 x .135
38 738-0322 Shoulder Screw, .625 x .217
39 747-1122 Brake Rod
40 747-1123A Belt Guard
41 747-1127 Idler Adjustment Rod, 3/8
42 747-0047A Shift Rod
43 711-0736 Adjustment Ferrule, 1/4-20 x 1.0
44 738-0372A Shoulder Spacer, .38 ID
45 754-0467 Lower Drive Belt

46 754-0468 Upper Drive Belt
47 756-0981A Flat Idler, 2.75 OD
48 783-1016B Speed Control Rod Bracket
49 783-0667B Transmission Torque Bracket
50 783-0669 Idler Bracket
51 736-0430 Flat Washer, .350 x 1.59 x .062
52 647-0031 Brake Control Assembly
53 647-0032 Speed Control Assembly
54 683-0266 Drive Pedal Assembly
55 714-0470 Cotter Pin, 1/8 x 1.25
56 711-0736 Ferrule, 1/4-20
57 711-1363 Pin, 3/8-16 x 2.43
58 714-0104 Cotter Pin
59 732-0437 Compression Spring, .34 OD x 1.0
60 732-0955 Extension Spring, .50 OD x 1.41
61 735-0662 Drive Pedal Pad
62 735-3049 Brake Pedal Pad
63 736-0142 Flat Washer, .281 x .5 x .063
64 736-0187 Flat Washer, .64 x 1.24 x .06
65 736-0204 Flat Washer, .344 x .062 x .03
66 738-0155 Shoulder Screw, .437 x 1.62
67 738-0507B Shoulder Screw, .5 x .434
68 741-0225 Hex Flange Bearing
69 741-3065A Split Hex Flange Bearing
70 747-1137 Cruise Control Rod
71 747-1138 Brake Lock Control Rod
72 748-0413 Cruise Latch
73 736-0275 Flat Washer, .344 x .688 x .065
74 783-0653E Steering Support Bracket
75 783-0732 Drive Lockout Bracket
76 783-0773 Brake Pedal
77 710-1260A Self-tapping Screw, 5/16-18 x .75
78 683-0304C Lower Frame Assembly
79 783-1031A Hitch Plate
80 736-0242 Bell Washer, .34 x .872
81 710-0627 Hex Cap Screw, 5/16-24 x .75
82 634-0104 Wheel Assembly Complete

20 x 8 x 8 Square Shoulder
634-0070 Rim Assembly Only
734-0255 Air Valve (Not Shown)
734-1730 Tire Only, 20 x 8 x 8, Square Shoulder

83 734-2290A Deluxe Hub Cap (Ref. 51 Required)
84 710-0809 Self-tapping Screw, 1/4-20 x 1.25
85 750-0566A Spacer
86 710-0650 Self-tapping Screw, 5/16-18 x .875
87 710-1611B Self-tapping Screw, 5/16-18 x .75

REF.
NO.

PART
NO. DESCRIPTION

Model LT-1500

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



46

Model LT-1500

10

20

1

29

21

22

25

19

26

10
30

28

27

18

2
4

4
2

17
2423

11

5

3

13
6

7

8

14

15

21

9

12†

12‡

12‡

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



47

†Use applicable flat washer in this application allowing .036/.018 in. end-play.
‡Use applicable flat washer in this application allowing .010/.005 in. end-play.
†Use applicable flat washer in this application allowing .036/.018 in. end-play.
‡Use applicable flat washer in this application allowing .010/.005 in. end-play.

REF.
NO.

PART
NO. DESCRIPTION

1 716-0231 E-ring, .75
2 721-0338 Seal, .75 x 1.0 x .125
3 711-1431 Drive Shaft
4 741-0340 Sleeve Bearing, .75 x .1.0 x 1.0
5 736-0495 Thrust Washer, 1.0 x .632 x .0
6 717-1362 42-tooth Bevel Gear
7 717-1363 42-tooth Bevel Gear
8 750-1234 Spacer, .633 x 1.0 x .513
9 718-0228 Clutch Collar
10 741-0525 Needle Bearing, .625 x .875
11 719-0394 Lower Housing
12 736-0336 Flat Washer, 5/8 x 1.0 x .030

736-0337 Flat Washer, 5/8 x 1.0 x .040
736-0349 Flat Washer, 5/8 x 1.0 x .020

13 736-0519 Flat Washer, .70 x 1.125 x .031
14 741-0336 Flange Bearing, 5/8 x 3/4 x 3/4
15 741-0337 Flange Bearing, 5/8 x 3/4 x 15/16
16 750-1238 Spacer, .635 x 1.0 x .27
17 611-0133 Detent Shaft Assembly
18 618-0424 Differential Assembly
19 661-0006 Brake Assembly
20 710-1325 Self-tapping Screw, 1/4-20 x 1.625
21 710-1206 Self-tapping Screw, 1/4-20 x 2.375
22 717-0678 Brake Pad
23 732-0863 Compression Spring
24 741-0862 Detent Ball
25 761-0202 Brake Disc
26 711-1430 Input Shaft
27 716-0108 Retaining Ring, .437
28 717-1464 14-tooth Bevel Pinion
29 719-0391A Upper Housing
30 736-0723 Thrust Washer, .635 x 1.25 x .042

Model LT-1500

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



48

Model LT-1500

45

46
47

44

45

43

39

31

34

42

41
35

32

36

32 40

32

33

37

7

27

23

15
11
18
14

2

8

22

6
27

55

28

5

4

29

51

52
53

54

A

A

21
17

10

9

3

25

24

30

16

12

9 19
111

1338

50

57

56

9

10

48

49
B

11
18

22

26

58

59

60

58

59

60

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



49

REF.
NO.

PART
NO. DESCRIPTION

1 647-0064 PTO Engage Lever Assembly
2 683-0450 PTO Engage Plate Assembly
3 710-0276 Carriage Screw, 5/16-18 x 1.00
4 710-0520 Hex Cap Screw, 3/8-16 x 1.5
5 710-0831 Hex Cap Screw, 3/8-16 x 5.5
6 710-1238 Hex Head Washer Screw, 5/16-18 x .875
7 712-0229 Push Nut, 3/8
8 712-0431 Flange Lock Nut, 3/8-16
9 712-3004A Flange Lock Nut, 5/16-18
10 712-3010 Hex Nut, 5/16-18
11 714-0470 Cotter Pin, 1/8 x 1.25
12 726-0201 Speed Nut, .3125
13 731-2111A PTO Knob
14 732-0944 Extension Spring, .75 x 6.75
15 732-0991A Belt Guard
16 736-0108 Flat Washer, .510 x .750 x .033
17 736-0119 Lock Washer, 5/16
18 736-0140 Flat Washer, .385 x .62 x .063
19 736-0275 Flat Washer, 5/16
20 736-3000 Flat Washer, .406 x .875 x .059
21 736-0331 Bell Washer, .39 x 1.13 x .062
22 736-3010 Flat Washer, .407 x .812 x .135
23 738-0372 Shoulder Spacer, .380
24 741-0708 Hex Split Flange Bearing, .5
25 747-1112D PTO Engage Handle
26 747-1286A Belt Keeper Rod
27 748-0415A Spacer, 3/8 x 1.54
28 756-0627B Idler Pulley, 3.5
29 756-1208 Idler Pulley, 4.0
30 783-0744A Engagement Stop

Model LT-1500

31 783-0891B Deck Stop
32 710-0604A Self Tapping Screw, 5/16-18 x .625
33 732-04035 Compression Spring, 1.28 x 3.125
34 723-0444 Battery Strap
35 738-1020 Shoulder Screw, .625 x .5, 7/16-20
36 736-0407 Bell Washer, .45 x 1.0 x .062
37 712-0459 Flange Lock Nut, 7/16-20
38 783-1031A Hitch Plate
39 783-0349 Battery Tray
40 725-1426 Solenoid, 12-Volt, 100 Amp
41 710-0599 Self Tapping Screw, 1/4-20 x .5
42 736-0222 Lock Washer, 1/4
43 683-0304C Lower Frame Assembly
44 725-1706 12-volt Battery, 270 CCA
45 710-0751 Hex Cap Screw, 1/4-20 x .62
46 712-0271 Hex Sems Nut, 1/4-20
47 712-3044 Wing Nut, 1/4-20
48 732-1165 Extension Spring, .50 x 5.0
49 710-3180 Hex Cap Screw, 5/16-18 x 1.75
50 750-0596 Spacer Cup
51 710-3029 Hex Head Cap Screw, 7/16-20 x 1.25
52 736-0171 Lock Washer, 7/16
53 736-0322 Flat Washer, .450 x 1.25
54 756-0982B Engine Pulley, 3.56 OD x 5.56
55 754-0497 PTO Belt
56 783-0653F Steering Support Bracket
57 711-1044 Keeper Pin, 5/16 x 4.75
58 725-1657A Switch
59 17962 Switch Plate
60 710-0224 Screw, #10-16 x .5

REF.
NO.

PART
NO. DESCRIPTION

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



50

Model LT-1500
12

34

20

38

20

34

31

42

15

41

26

10

45

37
6

2

24
8

21
29

7

17

22

32

23

25

36

15

30
13

27

33

19

18

1

11

14

35

16

16

3

40

9

4

17

43

C

C

37

10

44
B

39

4619 5

47

48

49

28

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



51

Model LT-1500
REF.
NO.

PART
NO. DESCRIPTION

1 711-04069 Grass Catcher Pin, 1/4-20
2 618-0574 Spindle Assembly, 5.75 Dia. w/ Fitting

756-0980 Pulley Only
3 683-0198F 42-inch Deck Shell
4 683-0254 Deck Adjustment Bracket w/ Weld Nut
5 736-0140 Flat Washer, .385 x .62 x .063
6 710-0520 Hex Cap Screw, 1/4-20 x 1.5
7 710-0528 Hex Cap Screw, 5/16-18 x 1.25
8 710-0726 Self-tapping Screw, 5/16-12 x .75
9 710-0751 Hex Cap Screw, 1/4-20 x .62
10 710-1238 Hex Head Washer Screw, 5/16-18 x .875
11 710-0650 Self-tapping Screw, 5/16-18 x .875
12 710-3151 Hex Cap Screw, 5/8-18 x .875
13 712-0337 Hex Nut, 5/8-18
14 712-0417A Hex Flange Nut, 5/8-18
15 712-0431 Flange Lock Nut, 3/8-16
16 712-3004A Flange Lock Nut, 5/16-18
17 712-3006 Hex Nut, 1/4-20
18 712-3027 Hex Flange Lock Nut, 1/4-20
19 714-0470 Cotter Pin, 1/8 x 1.25
20 716-3020 Internal Snap Ring
21 717-1553B Deck Adjustment Gear
22 726-0233 Push Nut. .25 x .5
23 731-1032B Side Discharge Chute Assembly
24 731-2486 Belt Cover
25 732-0306 Compression Spring, .406 x .531 x 1.75
26 732-0470A Extension Spring, .50 x 4.74
27 734-0973 Deck Wheel, 5 x 1.38
28 712-0641 Hex Nut, M-16 x 1.5
29 736-0119 Lock Washer, 5/16
30 736-0158 Lock Washer, 5/8
31 736-0162 Flat Washer, .64 x 1.0 x .12
32 736-0270 Bell Washer, .265 x .75 x .062
33 738-0373 Shoulder Screw, .498 x 1.53
34 741-0524 Bearing, .625 x 1.574 x .470
35 742-0616A Three-in-one Blade, Star Center, 21.23"
36 747-1116 Deck Release Pin
37 748-0331 Shoulder Spacer, .625 x .324
38 750-0932A Spacer, .635 x .88 x 1.72
39 683-0440 Deck Brake Assembly
40 754-0498 Deck Belt
41 756-0627B Idler Pulley, 3.5
42 756-1202 Double Pulley, 5.0
43 710-1830 Self-tapping Screw, 1/4-20 x 4.0
44 746-0970 Brake Cable, 5.05
45 783-1291 Idler Bracket
46 711-1534 Pin, 3/8-16, 3/8 x 3.27
47 721-0417 O-Ring
48 737-04003 Water Nozzle
49 736-0760 Lock Washer, 17 x 23.8 x 1.95

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



52

A1
M

ST
AR

TE
R

AF
TE

RF
IR

E 
SO

LE
NO

ID

AL
TE

RN
AT

OR

AL
TE

RN
AT

OR

M
AG

NE
TO

BL
K

RE
D

72
5-

14
26

SO
LE

NO
ID

20
 A

M
P

FU
SE

 

RE
D

72
5-

16
57

A
YE

L

SW
IT

CH
BR

AK
E 

W
HT

A2

HE
AD

LI
GH

TS

HE
AD

LI
GH

TS

RE
D

PT
O 

SW
IT

CH

BL
UOR

G/
W

HT

72
5-

17
16

YEL/WHT

ORG/BLK

L

S

B

OR
G

YE
L/

BL
K

GR
N

Re
v. K

ill
Me

ch
an

ica
l

G

RE
D/

W
HT

72
5-

14
39

72
5-

13
03

SE
AT

 S
W

IT
CH

BL
K

SYSTEMS INDICATOR MONITOR

OI
L 

SE
NS

OR

FU
SE

 
20

 A
M

P

Co
nd

itio
ns

 as
 sh

ow
n:

PT
O 

OF
F

BR
AK

E 
SW

IT
CH

 O
FF

TR
AC

TO
R 

UN
OC

CU
PI

ED

KE
Y 

SW
IT

CH
 O

FF

3 421ITE
M

DE
SC

RI
PT

IO
N

B+
A1

RU
N 

2

B+
S+

A1
ST

AR
T

L+
A2

B+
A1

RU
N 

1

72
5-

17
41

KE
Y 

SW
IT

CH

G+
M

+A
1

OF
F

M

G

A1

S A2

L M

B

G

A1

L

A2
M

A1
A2

B

S

G

B

S

L

G

A1B

S

L

A2
M

Model LT-1500

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



53

Model LT 15

B

A

A

B

17

21

20

24

6

2

3

25

27

29

28

32

26
30

5
22

23

10

15

26

31

11

14

1

9

8

12

16
4

13

7

18

19

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



54

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 629-0469B Headlamp Harness Assembly
2 710-0642 Self-tapping Screw, 1/4-20 x .75
3 710-0751 Hex Screw, 1/4-20 x .620
4 710-3008 Hex Screw, 5/16-18 x .75
5 712-0185 U-type Speed Nut, 1/4-20
6 712-3004A Flange Lock Nut, 5/16-18
7 712-3027 Flange Lock Nut, 1/4-20 
8 725-0963 Headlamp, 12V
9 725-1651 Headlamp Socket
10 726-04012 Push-on Nut, .25
11 728-0162 Flat-head Rivet, 1/4
12 731-1503A Lens
13 736-3078 Flat Washer, .344 x 1.0 x .063
14 738-0952A Shoulder Screw, 1/4-20 x .375 /.125
15 749-0722C Grille Support Rod
16 783-0156B Grille
17 783-0250A Hood w/ Louvers
18 783-0366 RH Side Panel (Insert)
19 783-0367 LH Side Panel (Insert)
20 751-0555B Fuel Tank, 1.5 gal.
21 751-0603 Fuel Tank Cap
22 725-1396 Ignition Switch, 6-pin
23 725-0201 Keys (pair)
24 726-0209 Cable Tie, 30.66
25 17632C Battery Support Bracket
26 710-0599 Self-tapping Screw, 1/4-20 x .5
27 710-0607 Self-tapping Screw, 5/16-18 x .5
28 710-0788 Self-tapping Screw, 1/4-20 x 1.0
29 726-3054 U-type Speed Nut, 1/4-20
30 731-04179 Dash Panel
31 746-04020 Throttle / Choke Control, 18.5”
32 736-3090 Flat Washer, .260 x .720 x .060

NOTE: For painted parts, refer to the list of
color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



55

Model LT 15

21

4

19

35

36

24

3

22

1

11

25

13

17

27

20

1133

29

6

10
8

14

9
31

11

32

30

7

10

5 34

42
12

40

41

38

12

18

37

39

28

12

18
16

2

16

26

15

23

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



56

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 17198A Retainer Gear Segment Plate
2 683-0002A Pivot Bar, .625
3 710-0514 Hex Cap Screw, 3/8-16 x 1.0
4 710-0643 Hex Cap Screw, 5/16-18 x 1.0
5 710-0726 Self-tapping Screw, 5/16-12 x .75
6 710-0805 Hex Cap Screw, 5/16-18 x 1.5
7 710-1309 Machine Screw, 5/16-18 x .75
8 712-0240 Jam Nut, 7/16-20 (Grade 2)
9 712-0262 Jam Nut, 3/8-24
10 712-0431 Flange Lock Nut, 3/8-16
11 712-3004A Flange Lock Nut, 5/16-18
12 714-0470 Cotter Pin, 1/8 x 1.25
13 717-1757 Stearing Segment Gear
14 723-0448A Ball Joint, 7/16 -20
15 726-0214 Push Cap, .625
16 731-04058 Axle End Cap, w/ Fitting
17 736-0187 Flat Washer, .64 x 1.24 x .060
18 736-0226 Flat Washer, .474 x .879 x .064
19 736-0242 Bell Washer, .34  x .872  x .060
20 736-0356 Bell Washer, .391  x .380 x .062
21 731-04039 Steering Wheel Cap, Small
22 738-0141 Shoulder Screw, .435 x .350, 5/16-18
23 738-0527 Shoulder Screw, .498 x 2.045
24 738-0919 Steering Shaft, 21.86
25 741-0475 Plastic Bushing, .38 ID
26 741-0487A Flange Bushing, .632 ID
27 741-0656 Hex Flange Bearing, 5/8
28 747-04057 Tie Rod, Adjustable
29 747-1268A Steering Drag Link, 7/16-20
30 748-0389 Cap, 1.25 x .16
31 748-04014A Steering Arm
32 748-04020 Spacer, 1.0 x .645 x .56
33 750-0535 Spacer, .380 x .625 x .21
34 783-0041A Pivot Bar Bracket
35 631-04028 Steering Wheel, Three Spoke
36 731-0954 Steering Bellow, 4.75”
37 711-04059 Ferrule, 3/8-24 x .437 Dia
38 634-0105A Square Shoulder Wheel Ass’y Complete
39 683-04016 RH Axle Assembly

683-04015 LH Axle Assembly
40 731-0484A Hub Cap
41 736-0162 Flat Washer, .64 x 1.0 x .12
42 736-0285 Flat Washer, .635 x 1.589 x .06

Wheel Ass’y 
Complete

Rim Assembly Inner Bearing Outer Bearing Tire Only Air Valve

Square Shoulder 634-0105A 634-0172 741-0706 
(Flange w/ Fitting)

741-0487A
(Plastic Flange)

734-1731
(15 x 6 x 6)

734-0255

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



57

Models LT 15

2

6

3

12
1

30

11*

2

69
8

10
7

10
4

16

38

5

21

13

31

17

17
18

32

18

19

32
19

18

31

22

15

33

23
4

23

26
25

24
27

* Attach the short end of spring to the notch in the rear 
of Ref. No. 2. Attach the long end to Ref. No. 1.

34

36

37

Seat Adjustment
Components

28

29
35

39

47

44

19

45

46

40

41

42

43

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



58

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 17239A Seat Lift Bracket
2 17950A RH Pivot Support Bracket, Seat
3 17951A LH Pivot Support Bracket, Seat
4 710-0227 Self-tapping Screw, #8-18 x .50
5 710-0726 Self-tapping Screw, 5/16-12 x .75
6 712-3004A Flange Lock Nut, 5/16-18
7 725-1303 Outer Seat Spring Switch
8 725-1439 Inner Seat Spring Switch
9 726-0278 Insulator Plate Boss
10 726-0279 Insulator Plate
11 732-0581B Extension Spring, .75 x 5.31
12 738-0296 Shoulder Screw, .437 x .286
13 17770G Running Board
14 17870B Fender
15 710-0751 Hex Screw, 1/4-20 x .620
16 710-1208 Self-tapping Screw, 5/16-18 x 3.5
17 710-3008 Hex Screw, 5/16-18 x .75
18 712-0429 Nylon Lock Nut, 5/16-18 
19 712-3027 Flange Lock Nut, 1/4-20 
20 732-04038 Compression Spring, 1.314 x 1.8
21 748-0347A Spacer
22 783-04139 LH Running Board
23 710-0599 Self-tapping Screw, 1/4-20 x .5
24 725-1643 Spring Switch, Long
25 726-0320 Insulator Nut Plate
26 726-3054 U-Clip Nut, 1/4-20
27 783-04050 Shift Cover Panel, 8-speed
28 731-04074 Spacer
29 712-0137A Shoulder Screw, .340 x .285, 1/4- 20
30 783-0607A Seat Pivot Bracket
31 710-0167 Carriage Screw, 1/4-20 x .50
32 761-0168B Blade Spindle Brake Assembly
33 735-04009 LH Rubber Foot Pad
34 735-0196 RH Rubber Foot Pad
35 736-0204 Flat Washer, .344 x .62
36 757-0363A Low Back Seat, Black
37 726-3046 Ratchet Clip, .250 Dia
38 732-0735 Compression Spring, 1.314 x 2.55
39 783-0609 Seat Adjustment Lever
40 783-0611 Seat Stop
41 710-1268 Screw, #10-16 x .375
42 732-0499 Compression Spring
43 720-0309A Grip
44 736-0175 Spring Washer
45 736-3019 Flat Washer, .531 x 1.062 x .134
46 738-0966 Shoulder Screw, .50 x .925, 3/8-16
47 783-0753 Seat Select Bracket

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



59

Model LT 15

62

55
69

33

68

57

71

35

67

12

13
35

49
13
12

66

64

65

63

52

33
56

51

58*

43

63
52

10

70

10

13

48

37
34

15

21

4535

31

36

2

35

39 40

40 35

44

42

3235
38

5

41

35
35

4044

40

40

13 6
3

30
9

19

6
3

30

12

1

13

59*

29

7
18

8

11 17

13

124

16

4612

34
37

20
14

33

10

10
25

50
7

19

28

27

26

22

24

7253

54

61

8
75

35

60

23

B

A

C

A

B

C

D

D

55

74

73

* Attach the ends of springs (Ref. 58 & Ref.59)
to the notch openings in the rear of Ref. 25.

E†

† Refer to E† on Page 18 & Page 14

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



60

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 17668A RH Axle Support Bracket
2 17669A LH Axle Support Bracket
3 17962 Switch Plate
4 683-04025 Lift Handle Assembly
5 683-04049 Lift Shaft Assembly
6 710-0224 Self-tapping Screw, #10-16 x .5
7 710-0599 Self-tapping Screw, 1/4-20 x .5
8 710-0627 Hex Cap Screw, 5/16-24 x .75
9 710-0642 Self-tapping Screw, 1/4-20 x .75
10 710-0726 Self-tapping Screw, 5/16-12 x .75
11 710-0805 Hex Cap Screw, 5/16-18 x 1.5
12 710-3008 Hex Screw, 5/16-18 x .75
13 712-3004A Flange Lock Nut, 5/16-18
14 712-3006 Hex Nut, 1/4-20
15 716-0106 E-Ring, .625 Dia Shaft
16 720-0233 Handle Grip
17 732-0369 Compression Spring, .55 x 1.37
18 732-0750A Switch Actuator Spring
19 736-0222 External Lock Washer, 1/4
20 736-0329 Lock Washer, 1/4
21 741-0487A Flange Bearing, .632 ID
22 747-04031 Battery Hold-down Rod
23 748-04011 Lift Shaft Connector
24 783-0345 Battery Tray
25 783-0355C Hitch Plate
26 783-04011 Lower Frame
27 783-04031 LH Upper Frame Side Panel
28 783-04032 RH Upper Frame Side Panel
29 783-04213 Deck Anti-sway Bracket
30 725-04039 Screw-mount Interlock Switch
31 683-04048 Stabilizer Shaft Assembly
32 711-04036 Ferrule, 1/2-20 x .50
33 711-04075 Ferrule, 3/8-24 x .375
34 712-0431 Flange Lock Nut, 3/8-16
35 714-04023 Internal Cotter Pin, .080 x 1.56
36 732-04050A Extension Spring, 1.07 x 9.52
37 736-0219 Bell Washer, .389 x 1.12 x .030
38 736-0267 Flat Washer, .385 x .87 x .060

39 738-0445A Shoulder Bolt, 3/8-16 x .62 x .92
40 747-04018 Deck Hanger Link
41 747-04040A Deck Disengagement Rod
42 747-04069 Deck Hanger Link
43 747-04115A Rear Stabilizer Rod
44 748-04010 Lift Link
45 783-04093 Deck Stabilizer Bracket
46 783-04113 Deck Lift Index Bracket
47 17630A Shift Lever Retainer
48 17840 Transaxle Mounting Bracket
49 17860 Pedal Mounting Bracket
50 725-1426 Solenoid
51 710-0176 Hex Cap Screw, 5/16-18 x 2.75
52 710-0809 Self-tapping Screw, 1/4-20 x 1.25
53 712-0271 Hex Sems Nut, 1/4-20
54 710-3015 Hex Screw,1/4-20 x .75
55 714-0111 Cotter Pin, 1.0
56 732-04029 Extension Spring, .59 x 12.38
57 783-04059 Speed Select Lever
58 732-04075A Extension Spring, .73 x 12.54
59 732-04076 Extension Spring, 1.15 x 7.90
60 732-0722A Brake Return Spring
61 736-0242 Bell Washer, .34  x .872  x .060
62 747-04043 Variable Speed Control Rod
63 750-0566A Spacer, .260 x .372 x 1.030
64 683-04005A Clutch / Brake Pedal Assembly
65 735-0196 Foot Pad, 4.6
66 750-0802 Spacer, .640 x .76 x 2.63
67 720-04008 Shift Handle Grip
68 732-04017 Compression Spring, .89 x 1.75
69 736-0300 Flat Washer, .406 x .875 x .059
70 747-04039 Speed Control Rod
71 750-04080 Spacer, .640 x 1.0 x .78
72 725-1706 Battery, 270 CCA
73 712-3027 Flange Lock Nut, 1/4-20 
74 711-0993 Belt Guard Pin, 1/4-20
75 634-0104 Square Shoulder Wheel Ass’y Complete

REF.
NO.

PART
NO. DESCRIPTION

Wheel Ass’y 
Complete

Rim Assembly Tire Only Air Valve

Square Shoulder 634-0104 634-0070 734-1730
(20 x 8 x 8)

734-0255

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



61

Model LT 15

27

18

29

31

26

32

28

30

12
24

23

2

1625

1 A

B

B A

14

21
7

10
4

6

20

15

17

8

13

22

6

19

5
19

11

10

9

11

3

33

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



62

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 618-04034 Transmission, Single-speed
2 656-0059A Variable-speed Pulley, 4.75
3 683-04055 Torque Bracket
4 683-04056 Variable-speed Bracket
5 683-04057 Variable-speed Bracket
6 710-0514 Hex Cap Screw, 3/8-16 x 1.0
7 710-0606 Hex Cap Screw, 1/4-20 x 1.5
8 710-0627 Hex Cap Screw, 5/16-24 x .75
9 710-1260A Screw, 5/16-18 x .75
10 710-3015 Hex Screw,1/4-20 x .75
11 712-0431 Flange Lock Nut, 3/8-16
12 712-0700 Flange Nut, 9/16-18
13 712-3027 Flange Lock Nut, 1/4-20 
14 714-0209 Internal Cotter Pin, .125
15 718-04012 Bearing Cup
16 718-0758 Pulley Hub, 5/8 Spline
17 736-0362 Flat Washer, .320  x 1.25  x .06 
18 720-0232 Shift Knob, 1.60 OD X 1.56
19 738-0372B Shoulder Spacer, 1.0 x .38 x .38
20 741-0600 Ball Bearing, 17  x 40  x 12
21 747-04072 Shift Rod
22 750-04099 Stepped Spacer
23 754-04001 Lower Drive Belt
24 754-04002 Upper Drive Belt
25 756-04002 Transmission Pulley, 7.25
26 710-0599 Self-tapping Screw, 1/4-20 x .5
27 647-04009A Shift Lever Assembly
28 711-0736 Ferrule, 1/4-20 x 1.0
29 714-0104 Cotter Pin, 1.13
30 714-0111 Cotter Pin, 1.0
31 732-04067 Spring Compression Clip
32 736-3089 Flat Washer, 5/16 x .934 x .100
33 736-04089 Flat Washer, .88 ID x 1.5  OD 

NOTE: For painted parts, refer to the list of
color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



63

Model LT 15

4

3

2

1

5

6

4

8

10

9

7

12
11

11
12

13

14

3

17

15

16

18

19

20

21

22

23
24

25
28

29

27

26

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



64

Model LT 15

NOTE: If rebuilding the upper housing, include two ounces (2 oz.) of Unirex® N3 grease (Part No. 737-0289) in the input shaft cavity.

REF.
NO.

PART
NO. DESCRIPTION

1 732-0614 Ring, Wire
2 716-0231 Ring, E Type, .750
3 736-0336 Flat Washer, 5/8 x 1.0 x .030*

736-0337 Flat Washer, 5/8 x 1.0 x .040*
736-0349 Flat Washer, 5/8 x 1.0 x .020*

4 736-0335 Washer, Thrust .635 x 1.26 x .06
5 710-1325 Self-tapping Screw, 1/4-20 x 1.625
6 719-04017 Upper Housing
7 711-1109 Input Shaft
8 741-0335 Needle Bearing, .625 x .813 x .495
9 717-1464 14-tooth Bevel Pinion
10 716-0108 Retaining Ring, .437
11 741-0340 Sleeve Bearing, .75 x .1.0 x 1.0
12 721-0338 Seal, .75 x 1.0 x .125
13 618-04041 Differential Assembly
14 741-0336 Flange Bearing, 5/8 x 3/4 x 3/4
15 717-1362 42-tooth Bevel Gear
16 717-1363 42-tooth Bevel Gear
17 718-0228 Clutch Collar
18 736-0519 Flat Washer, .70 x 1.125 x .031
19 711-04053 Drive Shaft
20 736-0495 Thrust Washer, 1.0 x .632 x .0
21 741-0337 Flange Bearing, 5/8 x 3/4 x 15/16
22 611-0011 Detent Shaft Assembly
23 741-0862 Detent Ball
24 732-0863 Compression Spring
25 719-04018 Lower Housing
26 717-0678 Brake Puck
27 761-0202 Brake Disc
28 710-1206 Self-tapping Screw, 1/4-20 x 2.375
29 661-0001 Brake Assembly
— 737-0148 Grease (19 oz.)

*Use applicable flat washer (12a, 12b or 12c) in this application allowing .0150/.0020 in. end-play

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



65

Model LT 15

† Refer to E† on Page 8 

14

13

17

16

11

11

10

E†1

2

9
7

12

15

8

8

6

6

4

5

3

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



66

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 618-0138A Spindle Assembly
2 683-04003A Deck Shell
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1260A Screw, 5/16-18 x .75 
5 710-1611B Self-tapping Screw, 5/16-18 x .75
6 712-0417A Hex Flange Nut, 5/8-18
7 714-04023 Internal Cotter Pin, .080 x 1.56
8 742-0610A Blade, 19.38”
9 747-04018 Deck Hanger Link/Anti-sway Rod
10 754-0329A Deck Belt
11 783-04148 Belt Cover
12 783-04211 Anti-sway Stabilizer Bracket
13 736-0270 Bell Washer, .265 x .75 x .062
14 712-3006 Hex Nut, 1/4-20
15 726-0233 Push Nut, 1/4
16 731-1032 Discharge Chute Assembly
17 710-0751 Hex Cap Screw:1/4-20 x .620

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



67

Model LT 15

19

12

21

22

11

5

2

3

17

14

1

16

15

7

4

10

6

8

13

20

18

9

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



68

Model LT 15
REF.
NO.

PART
NO. DESCRIPTION

1 710-0148 Screw, #8-32 x .375
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1314A Socket Cap Screw, 5/16-18 x .625
5 710-1315 Self-tapping Screw, 3/8-16 x 1.25
6 712-0271 Hex Sems Nut, 1/4-20
7 721-0348 Exhaust Gasket
8 726-0205 Hose Clamp, .490
9 726-0272 Clamp, 9/16
10 731-1682A Oil Drain Sleeve
11 736-0119 Lock Washer, 5/16
12 756-04023 Engine Pulley, 3.12 x 5.56
13 751-0535 Fuel Line Hose
14 751-0564 Muffler Deflector
15 751-0617 Muffer, Single Inlet
16 751-0620 Exhaust Pipe
17 783-0615B Muffler Heat Shield
18 710-3029 Hex Screw, 7/16-20 x 1.25
19 736-0171 Lock Washer, 7/16
20 736-0322 Flat Washer, .450 x 1.25 x .164
21 750-0956 Spacer, 1.0 x 1.4 x .825
22 711-1044 Belt Keeper Pin, 5/16 x 4.75

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



69

Model LT 15

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



70

Model LT 165

B

A

A

B

17

21

11

10

15

6

2

2

3

20

25

27

29

28

18

26
24

5
22

23

26

19

14

1

9

8

12

16
4

13

7

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



71

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 629-0469B Headlamp Harness Assembly
2 710-0642 Self-tapping Screw, 1/4-20 x .75
3 710-0751 Hex Screw, 1/4-20 x .620
4 710-3008 Hex Screw, 5/16-18 x .75
5 712-0185 U-type Speed Nut, 1/4-20
6 712-3004A Flange Lock Nut, 5/16-18
7 712-3027 Flange Lock Nut, 1/4-20 
8 725-0963 Headlamp, 12V
9 725-1651 Headlamp Socket
10 751-0555B Fuel Tank, 1.5 gal.
11 751-0603 Fuel Tank Cap
12 731-1503A Lens
13 736-3078 Flat Washer, .344 x 1.0 x .063
14 738-0952A Shoulder Screw, 1/4-20 x .375 /.125
15 726-0209 Cable Tie, 30.66
16 783-0156B Grille
17 783-0250A Hood w/ Louvers
18 736-3090 Flat Washer, .260 x .720 x .060
19 746-04020 Throttle / Choke Control, 18.5”
20 783-0150B RH Side Panel
21 783-0151B        LH Side Panel
22 725-1396 Ignition Switch, 6-pin
23 725-0201 Keys (pair)
24 731-04179 Dash Panel
25 17632C Battery Support Bracket
26 710-0599 Self-tapping Screw, 1/4-20 x .5
27 710-0607 Self-tapping Screw, 5/16-18 x .5
28 710-0788 Self-tapping Screw, 1/4-20 x 1.0
29 726-3054 U-type Speed Nut, 1/4-20

NOTE: For painted parts, refer to the list of
color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



72

Model LT 165

21

4

19

35

36

24

3

22

1

11

25

13

17

27

20

1133

29

6

10
8

14

9
31

11

32

30

7

10

5 34

42
12

40

41

38

12

18

37

39

28

12

18
16

2

16

26

15

23

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



73

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 17198A Retainer Gear Segment Plate
2 683-0002A Pivot Bar, .625
3 710-0514 Hex Cap Screw, 3/8-16 x 1.0
4 710-0643 Hex Cap Screw, 5/16-18 x 1.0
5 710-0726 Self-tapping Screw, 5/16-12 x .75
6 710-0805 Hex Cap Screw, 5/16-18 x 1.5
7 710-1309 Machine Screw, 5/16-18 x .75
8 712-0240 Jam Nut, 7/16-20 (Grade 2)
9 712-0262 Jam Nut, 3/8-24
10 712-0431 Flange Lock Nut, 3/8-16
11 712-3004A Flange Lock Nut, 5/16-18
12 714-0470 Cotter Pin, 1/8 x 1.25
13 717-1757 Stearing Segment Gear
14 723-0448A Ball Joint, 7/16 -20
15 726-0214 Push Cap, .625
16 731-04058 Axle End Cap, w/ Fitting
17 736-0187 Flat Washer, .64 x 1.24 x .060
18 736-0226 Flat Washer, .474 x .879 x .064
19 736-0242 Bell Washer, .34  x .872  x .060
20 736-0356 Bell Washer, .391  x .380 x .062
21 731-04039 Steering Wheel Cap, Small
22 738-0141 Shoulder Screw, .435 x .350, 5/16-18
23 738-0527 Shoulder Screw, .498 x 2.045
24 738-0919 Steering Shaft, 21.86
25 741-0475 Plastic Bushing, .38 ID
26 741-0487A Flange Bushing, .632 ID
27 741-0656 Hex Flange Bearing, 5/8
28 747-04057 Tie Rod, Adjustable
29 747-1268A Steering Drag Link, 7/16-20
30 748-0389 Cap, 1.25 x .16
31 748-04014A Steering Arm
32 748-04020 Spacer, 1.0 x .645 x .56
33 750-0535 Spacer, .380 x .625 x .21
34 783-0041A Pivot Bar Bracket
35 631-04028 Steering Wheel, Three Spoke
36 731-0954 Steering Bellow, 4.75”
37 711-04059 Ferrule, 3/8-24 x .437 Dia
38 634-0105A Square Shoulder Wheel Ass’y Complete
39 683-04016 RH Axle Assembly

683-04015 LH Axle Assembly
40 731-0484A Hub Cap
41 736-0162 Flat Washer, .64 x 1.0 x .12
42 736-0285 Flat Washer, .635 x 1.589 x .06

Wheel Ass’y 
Complete

Rim Assembly Inner Bearing Outer Bearing Tire Only Air Valve

Square Shoulder 634-0105A 634-0172 741-0706 
(Flange w/ Fitting)

741-0487A
(Plastic Flange)

734-1731
(15 x 6 x 6)

734-0255

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



74

Models LT 165

14

6

3

12
1

30

11*

2

69
8

10
7

10
4

16

20

5

21

13
31

17

17
18

32

18

19

3219

18

31

22

15

33

23

23

26

* Attach the short end of spring to the notch in the rear 
of Ref. No. 2. Attach the long end to Ref. No. 1.

34

36

37

23

23

26

27

24

25

40

4

41

42

43
6

Seat Adjustment
Components

28

29
35

39

38

44

19

45

46

47

48

49

50

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



75

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 17239A Seat Lift Bracket
2 17950A RH Pivot Support Bracket, Seat
3 17951A LH Pivot Support Bracket, Seat
4 710-0227 Self-tapping Screw, #8-18 x .50
5 710-0726 Self-tapping Screw, 5/16-12 x .75
6 712-3004A Flange Lock Nut, 5/16-18
7 725-1303 Outer Seat Spring Switch
8 725-1439 Inner Seat Spring Switch
9 726-0278 Insulator Plate Boss
10 726-0279 Insulator Plate
11 732-0581B Extension Spring, .75 x 5.31
12 738-0296 Shoulder Screw, .437 x .286
13 17770G Running Board
14 17871C Fender
15 710-0751 Hex Screw, 1/4-20 x .620
16 710-1208 Self-tapping Screw, 5/16-18 x 3.5
17 710-3008 Hex Screw, 5/16-18 x .75
18 712-0429 Nylon Lock Nut, 5/16-18 
19 712-3027 Flange Lock Nut, 1/4-20 
20 732-0735 Compression Spring, 1.314 x 2.55
21 748-0347A Spacer
22 783-04139 LH Running Board
23 710-0599 Self-tapping Screw, 1/4-20 x .5
24 731-0405 Snap Bushing, 1/4
25 710-0642 Self-tapping Screw, 1/4-20 x .75
26 726-3054 U-Clip Nut, 1/4-20
27 783-04094 Cover Panel
28 731-04074 Spacer
29 712-0137A Shoulder Screw, .340 x .285, 1/4- 20
30 783-0607A Seat Pivot Bracket
31 710-0167 Carriage Screw, 1/4-20 x .50
32 761-0168B Blade Spindle Brake Assembly
33 735-04009 LH Rubber Foot Pad
34 735-0196 RH Rubber Foot Pad
35 736-0204 Flat Washer, .344 x .62
36 757-0363A Low Back Seat, Black
37 726-3046 Ratchet Clip, .250 Dia
38 783-0753 Seat Select Bracket
39 783-0609 Seat Adjustment Lever
40 731-1734 Speed Index Bracket
41 726-0320 Insulator Nut Plate
42 725-1713 Spring Switch
43 725-1399 Wire Extension, Reverse
44 736-0175 Spring Washer
45 736-3019 Flat Washer, .531 x 1.062 x .134
46 738-0966 Shoulder Screw, .50 x .925, 3/8-16
47 783-0611 Seat Stop
48 710-1268 Screw, #10-16 x .375
49 732-0499 Compression Spring
50 720-0309A Grip

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



76

Model LT 165

35

12

13
35

49
13

12

66

64

65

63

52

51

63
52

10

10

13

48

37
34

15

21

2

39

40

40 35

44

42

3235
38

5

41

35
35

4044

40

40

13 6
3

30
9

19

6
3

30

12

1

13

29

7
18

8

11 17

13

124

16

4612

34
37

20
14

33

10

10

25

50
7

19

28

27

26

22

24

7253

54

61

8

71

35

23

A

* Attach the rear end of spring (Ref. 36)
to the notch opening in the rear of Ref. 25.

E†

† Refer to E on Page 12

43

45
35

31

35

74

36*

73

56

57

58

13
59

60
62

67

62
13

68

62
13

55

70

69

A

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



77

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 17668A RH Axle Support Bracket
2 17669A LH Axle Support Bracket
3 17962 Switch Plate
4 683-04025 Lift Handle Assembly
5 683-04049 Lift Shaft Assembly
6 710-0224 Self-tapping Screw, #10-16 x .5
7 710-0599 Self-tapping Screw, 1/4-20 x .5
8 710-0627 Hex Cap Screw, 5/16-24 x .75
9 710-0642 Self-tapping Screw, 1/4-20 x .75
10 710-0726 Self-tapping Screw, 5/16-12 x .75
11 710-0805 Hex Cap Screw, 5/16-18 x 1.5
12 710-3008 Hex Screw, 5/16-18 x .75
13 712-3004A Flange Lock Nut, 5/16-18
14 712-3006 Hex Nut, 1/4-20
15 716-0106 E-Ring, .625 Dia Shaft
16 720-0233 Handle Grip
17 732-0369 Compression Spring, .55 x 1.37
18 732-0750A Switch Actuator Spring
19 736-0222 External Lock Washer, 1/4
20 736-0329 Lock Washer, 1/4
21 741-0487A Flange Bearing, .632 ID
22 747-04031 Battery Hold-down Rod
23 748-04011 Lift Shaft Connector
24 783-0345 Battery Tray
25 783-0355C Hitch Plate
26 783-04011 Lower Frame
27 783-04031 LH Upper Frame Side Panel
28 783-04032 RH Upper Frame Side Panel
29 783-04213 Deck Anti-sway Bracket
30 725-04039 Screw-mount Interlock Switch
31 683-04048 Stabilizer Shaft Assembly
32 711-04036 Ferrule, 1/2-20 x .50
33 711-04075 Ferrule, 3/8-24 x .375
34 712-0431 Flange Lock Nut, 3/8-16
35 714-04023 Internal Cotter Pin, .080 x 1.56
36 732-04097A Extension Spring, .76 x 13
37 736-0219 Bell Washer, .389 x 1.12 x .030

38 736-0267 Flat Washer, .385 x .87 x .060
39 738-0445A Shoulder Bolt, 3/8-16 x .62 x .92
40 747-04018 Deck Hanger Link
41 747-04040A Deck Disengagement Rod
42 747-04069 Deck Hanger Link
43 747-04115A Rear Stabilizer Rod
44 748-04010 Lift Link
45 783-04093 Deck Stabilizer Bracket
46 783-04113 Deck Lift Index Bracket
47 17630A Shift Lever Retainer
48 17840 Transaxle Mounting Bracket
49 17860 Pedal Mounting Bracket
50 725-1426 Solenoid
51 710-0176 Hex Cap Screw, 5/16-18 x 2.75
52 710-0809 Self-tapping Screw, 1/4-20 x 1.25
53 712-0271 Hex Sems Nut, 1/4-20
54 710-3015 Hex Screw,1/4-20 x .75
55 714-0111 Cotter Pin, 1.0
56 720-0166 Ball Knob
57 747-0608B Brake Lockout Rod
58 17755A Bracket
59 732-0728 Extension Spring, 4.31
60 736-0406 Flat Washer, .442 x 1.38 x .060
61 736-0242 Bell Washer, .34  x .872  x .060
62 738-0296 Shoulder Screw, .437 x .286
63 750-0566A Spacer, .260 x .372 x 1.030
64 683-04005A Clutch / Brake Pedal Assembly
65 735-0196 Foot Pad, 4.6
66 750-0802 Spacer, .640 x .76 x 2.63
67 783-04164 Brake Lockout Bracket
68 736-3008 Flat Washer, .344 x .750 x .120
69 732-04032A Extension Spring, 22.16
70 747-04082 Brake Rod
71 634-0104 Square Shoulder Wheel Ass’y Complete
72 725-1706 Battery, 270 CCA
73 712-3027 Flange Lock Nut, 1/4-20 
74 711-0993 Belt Guard Pin, 1/4-20

REF.
NO.

PART
NO. DESCRIPTION

Wheel Ass’y 
Complete

Rim Assembly Tire Only Air Valve

Square Shoulder 634-0104 634-0070 734-1730
(20 x 8 x 8)

734-0255

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



78

Model LT 165

A

B

AB
C

C

D

D

9

17

127

3

10

11

4

4

4

6

8

5

3

16

14

1
8

8

14

13

15

5

18

19

20

21

22

23

14
24

25

26

27

28

29

30

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



79

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 710-0437 Hex Screw, 3/8-16 x 1.75
2 710-3008 Hex Screw, 5/16-18 x .75
3 710-3011 Hex Screw, 3/8-16 x 2.25
4 712-0431 Flange Lock Nut, 3/8-16
5 712-3004A Flange Lock Nut, 5/16-18
6 732-04053 Extension Spring, .62 x 6.38
7 736-0117 Flat Washer, .375 x .62 x .033
8 738-0296 Shoulder Screw, .437 x .286
9 738-0347 Shoulder Spacer, .625 x 1.16
10 756-0116 V-Type Idler Pulley, 3.06
11 756-0981A Flat Idler Pulley, 2.75
12 783-04165 Idler Bracket
13 711-0677 Ferrule, 5/16-18 x .312
14 714-0104 Cotter Pin
15 732-0568 Extension Spring, .50 x 2.54
16 747-04052 Hydrostatic Control Rod
17 712-0239 Hex Lock Nut, 1/2-20
18 710-3007 Screw, #12-24 x .375
19 731-1449A Fan Blade, 10
20 756-1166 Transmission Pulley, 5.0
21 732-0729 Ring Wire
22 747-1277B Hydrostatic Bypass Rod
23 618-04027 Hydrostatic Transmission
24 736-0140 Flat Washer, .385 x .62 x .063
25 750-0807 Spacer, .385 x .625 x .700
26 754-0338 Belt
27 783-0810A Transmission Torque Bracket
28 710-0726 Self-tapping Screw, 5/16-12 x .75
29 732-0716 Extension Spring, .59 x 4.0
30 720-0218 Knob

NOTE: For painted parts, refer to the list of
color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



80

Model LT 165

† Refer to E† on Page 8 

19

18

17

16

3
11

11

10

E†1

2

9
7

12

15

14

13 20

8

8

6

6

4

5

3

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



81

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 618-0142A Spindle Assembly
2 683-04035A Deck Shell
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1260A Screw, 5/16-18 x .75 
5 710-1611B Self-tapping Screw, 5/16-18 x .75
6 712-0417A Hex Flange Nut, 5/8-18
7 714-04023 Internal Cotter Pin, .080 x 1.56
8 742-0616A Blade, 21.23”
9 747-04018 Deck Hanger Link/Anti-sway Rod
10 754-0371A Deck Belt
11 783-04149A Belt Cover
12 783-04211 Anti-sway Stabilizer Bracket
13 712-0431 Flange Lock Nut, 3/8-16
14 734-0973 Deck Wheel, 5 x 1.38
15 738-0373 Shoulder Screw, .498 x 1.53
16 731-1032 Discharge Chute Assembly
17 710-0751 Hex Cap Screw:1/4-20 x .620
18 736-0270 Bell Washer, .265 x .75 x .062
19 712-3006 Hex Nut, 1/4-20
20 726-0233 Push Nut, 1/4

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

NOTE: For painted parts, refer to the list of
color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx,
is painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



82

Model LT 165

19

12

21

22

11

5

2

3

17

14

1

16

15

7

4

10

6

8

13

20

18

9

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



83

Model LT 165
REF.
NO.

PART
NO. DESCRIPTION

1 710-0148 Screw, #8-32 x .375
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1314A Socket Cap Screw, 5/16-18 x .625
5 710-1315 Self-tapping Screw, 3/8-16 x 1.25
6 712-0271 Hex Sems Nut, 1/4-20
7 721-0348 Exhaust Gasket
8 726-0205 Hose Clamp, .490
9 726-0272 Clamp, 9/16
10 731-1682A Oil Drain Sleeve
11 736-0119 Lock Washer, 5/16
12 756-04011 Engine Pulley, 3.56 x 5.56
13 751-0535 Fuel Line Hose
14 751-0564 Muffler Deflector
15 751-0617 Muffer, Single Inlet
16 751-0620 Exhaust Pipe
17 783-0615B Muffler Heat Shield
18 710-3029 Hex Screw, 7/16-20 x 1.25
19 736-0171 Lock Washer, 7/16
20 736-0322 Flat Washer, .450 x 1.25 x .164
21 750-0956 Spacer, 1.0 x 1.4 x .825
22 711-1044 Belt Keeper Pin, 5/16 x 4.75

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



84

Model LT 165

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



85

Models LT-1650 & LT-1850

6
11

(for choke)

13

5

9

12

18

19
20

8

10

14

10
4

10

4

16

15

17
4

7

2

21

9

3

REF.
NO.

PART
NO. DESCRIPTION

1 710-0227 Screw, #8-18 x .5
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1314A Socket Cap Screw, 5/16-18 x .625
5 710-1315 Self-tapping Screw, 3/8-16 x 1.25
6 712-3017 Hex Nut, 3/8-16
7 746-1086 Throttle Cable 
8 721-0460 Exhaust Gasket 
9 726-0205 Hose Clamp
10 736-0119 Lock Washer, 5/16
11 736-0300 Lock Washer, .406 x .875 x .059

12 783-0625C Engine Heat Shield
13 751-0535 Fuel Line Hose
14 751-0564 Muffler Deflector
15 751-0616 Muffler, Twin Inlet
16 751-0814 RH Exhaust Pipe
17 751-0813 LH Exhaust Pipe
18 751-3140 Oil Drain Valve
19 751-3141 Oil Drain Hose
20 751-3142 Oil Drain Cap
21 783-0615B Muffler Heat Shield

REF.
NO.

PART
NO. DESCRIPTION

1

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



86

Models LT-1650 & LT-1850

2

32

4

12

21

10

11

40

18

4

13

17 20

14

622

41

36

36

34

31

33

26

35

23

24

28
25

30

29

4

27

9

1

7

18

8

19

1

19

3

16

1

16
37

1519

17

20

8

38

39

42

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



87

Models LT-1650 & LT-1850
REF.
NO.

PART
NO. DESCRIPTION

1 710-3015 Hex Cap Screw, 1/4-20 x .75
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 712-3006 Hex Nut, 1/4-20
4 710-0895 Self-tapping Screw, 1/4-15 x .75
5 710-0924 Pan Phillips Screw, 1/4-20 x .75
6 710-0376 Hex Cap Screw, 5/16-18 x 1.0
7 712-0292 U-type Speed Nut, 1/4-20
8 712-3004A Flange Lock Nut, 5/16-18
9 726-0201 Speed Nut
10 747-2127 Hood Latch Rod
11 731-2286 Head Light Lens
12 683-0305 Hood Bracket Assembly
13 731-2283A Hood
14 731-2327A LH Side Panel
15 731-2328A RH Side Panel
16 736-0329 Lock Washer, 1/4
17 736-0342 Flat Washer, .283 x .75 x .030
18 736-0173 Flat Washer, .28 x .74 x .063
19 736-3078 Flat Washer, .349 x 1.0 x .063
20 710-0809 Self-tapping Screw, 1/4-20 x 1.25
21 731-2284 Hood Plenum
22 710-0604A Self-tapping Screw, 5/16-18 x .625
23 710-1017 Torx Self-tapping Screw, 1/4-14 x .625
24 710-3217 Torx Screw, #8-32 x .375
25 712-0142 Hex Nut, 8-32
26 631-04035 Dash Panel, 4-style w/ Cargo Net (LT-1650)

631-04036 Dash Panel, 4-style w/ Cargo Net (LT-1850)
27 731-0072 Parking Brake Button
28 731-1857 Throttle Control Lever
29 731-2106 Cruise Control Button
30 747-1155 Brake/Cruise Pivot Rod
31 749-1087A Dash Support Tube
32 731-2232 Intake Bellow (LT-1650)

731-2234 Intake Bellow (LT-1850)
33 751-0658D Fuel Tank, 3-gallon
34 751-0603 Fuel Cap
35 725-1745 Ignition Key w/ plastic cover

725-1744 Ignition Key w/o plastic cover
36 710-0726 Self-tapping Screw, 5/16-18 x .75
37 783-1000A Grille Support Bracket
38 725-04036 Systems Indicator Monitor, Curved Face
39 725-1741 Ignition Switch
40 625-0051 Headlight Assembly
41 710-1611B Self-tapping Screw, 5/16-18 x .75
42 746-1085 Choke Control
— 629-0469B Headlight Wire Harness
— 629-1071 Tractor Wire Harness (LT-1650)
— 629-1067 Tractor Wire Harness (LT-1850)

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



88

Models LT-1650 & LT-1850

49

39

46

14/55

40

45

41
37

43
42

36
47

48
44

1630

28
38

33

27

31

34

51

50

11

28

29

14

852

17
21

10
20

12

23

21
22
24
6

2

52
42

18

25
19

5

3

4

1

16
9
7

1715

6

26

13

35
54

53

32

18

24

6

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



89

Model LT-1650 & LT-1850
REF.
NO.

PART
NO.

DESCRIPTION

1 747-1130B Deck Stabilizer Rod
2 683-0197B Lift Shaft Assembly
3 711-0332 Clevis Pin, .5 x .78
4 712-0206 Hex Nut, 1/2-13
5 712-0431 Flange Lock Nut, 3/8-16
6 712-3004A Flange Lock Nut, 5/16-18
7 712-3083 Hex Nut, 1/2-13
8 714-0104 Internal Cotter Pin
9 714-0145 Internal Cotter Pin
10 716-0106 E-ring
11 720-0311 Handle Grip
12 732-0874 Torsion Spring
13 732-1027 Extension Spring, .872 x 3.4
14 736-0275 Flat Washer, 5/16
15 736-0921 Lock Washer, 1/2
16 736-3019 Flat Washer, .31 x 1.062 x .134
17 736-3084 Flat Washer, .51 x 1.12 x .06
18 738-0138A Hex Cap Screw, 5/16-18 x .62
19 738-0143 Shoulder Screw, 3/8-16
20 741-0225 Hex Flange Bearing
21 741-0715 Snap Flange Bearing
22 746-0968 Lift Cable, 16.16 (LT-1650)

746-1144 Lift Cable, 15.62 (LT-1850)
23 747-1111A Lift Handle
24 756-1154 Roller Pulley
25 783-0678A Arm Lift
26 783-0720A Deck Stabilizer Bracket
27 710-0260A Carriage Bolt, 5/16 x .62
28 710-0604A Self-tapping Screw, 5/16-18 x .625
29 710-0895 Self-tapping Screw, 1/4-15 x .75
30 731-1990 Lift Lever Cover
31 731-1993 Cover w/ Cup Holder
32 736-3078 Flat Washer, .349 x 1.0 x .063
33 783-0677 Lift Adjustment Bracket
34 783-1279 Fender
35 783-1489 Seat Mounting Bracket
36 710-1268 Screw, #10-16 x .375
37 712-3027 Hex Flange Lock Nut, 1/4-20
38 720-0309A Seat Adjuster Grip
39 731-04074 Spacer
40 732-0499 Compression Spring, .41 x 1.5
41 736-0175 Spring Washer, .265 x .562 x .025
42 736-0204 Flat Washer, .344 x .62 x .03
43 738-0137A Shoulder Screw, .340 x .285,1/4-20
44 738-1007 Shoulder Screw, .50 x .50, 3/8-16
45 783-0611 Seat Stop
46 783-0738 Seat Pivot Bracket
47 783-0739 Seat Adjustment Lever
48 783-0753 Seat Adjustment Selector
49 757-04014 Medium Back Seat, Black
50 735-0656 RH Foot Pad
51 735-0657 LH Foot Pad

726-3046 Foot Pad Clips (Not Shown)
52 714-0111 Cotter Pin
53 731-0511 Trim Strip
54 783-0209 Seat Lift Bracket
55 726-0201 Speed Clip

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



90

Models LT-1650 & LT-1850 24

29

2

1

2

5

3

9

6

38

7

10

12

13
11

13

14

15

16

17

18

19

21

20

2220

25

26

27

28

30

29

34

30

36

32

37

39

33

11

8

22

4

23

35

31

40

32

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



91

Models LT-1650 & LT-1850
REF.
NO.

PART
NO. DESCRIPTION

1 710-1260A Self-tapping Screw, 5/16-18 x .75
2 710-0604A Self-tapping Screw, 16-18 x  .625
3 783-0726B RH Pivot Support Bracket
4 783-0727A LH Pivot Support Bracket
5 783-0728 Pivot Bar Bracket
6 710-0514 Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1408 RH Drag Link
8 711-1409A LH Drag Link
9 712-0240 Jam Nut, 7/16-20 (Grade 2)
10 712-0241 Hex Nut, 3/8-24 (Grade 2)
11 712-0431 Flange Lock Nut, 3/8-16
12 712-0459 Flange Lock Nut, 7/16-20
13 712-3004A Flange Lock Nut, 5/16-18
14 717-1550D Steering Gear, 11/90 Ratio
15 717-1554 Steering Pinion Gear
16 723-0448A Ball Joint, 7/16-20
17 736-0169 Lock Washer, 3/8
18 736-3084 Flat Washer, .51 x 1.12 x .06
19 738-1001A Steering Shaft, .625 OD x 24.4
20 741-0475 Plastic Bushing, .38 ID
21 741-0656 Hex Flange Bearing, 5/8
22 738-0372B Shoulder Spacer, .38 ID
23 631-04008 Steering Wheel, Soft Grip, Three Spoke
24 731-04065 Steering Wheel Cover
25 638-0019A LH Axle Assembly, .625 Dia.(Model LT-1650)

638-0021 LH Axle Assembly .625 / .750 Dia.(Model LT-1850)
26 638-0020A RH Axle Assembly, .625 Dia.(Model LT-1650)

638-0022 RH Axle Assembly .625 / .750 Dia. (Model LT-1850)
27 719-0399B Cast Iron Pivot Bar w/ Fittings, ..625 (Model LT-1650)

719-0525B Cast Iron Pivot Bar w/ Fittings, .75 (Model LT-1850)
28 712-0431 Flange Lock Nut, 3/8-16
29 714-0162 Cotter Pin
30 726-0214 Push Cap, .625 (Model LT-1650)

726-0341 Push Cap, .750 (Model LT-1850)
31 736-0242 Bell Washer, .34  x .872 
32 736-0285 Flat Washer, .635 x 1.589 x .06
33 736-0331 Bell Washer, .39 x 1.13 x .062
34 738-1011 Shoulder Screw, .5 x 2.2, 3/8-16
35 710-0643 Hex Bolt, 5/16-18 X 1
36 634-0115 Wheel Assembly Complete, 15 x 6  x 6
— 634-0051 Rim Only
— 734-0255 Air Valve (Not Shown)
— 734-1731 Tire Only, Square Shoulder
— 737-0280 Grease Fitting (Not Shown)
— 741-0569 Ball Bearing (Not Shown)
37 734-2290A Hub Cap
38 783-0653F Steering Support Bracket
39 738-0143 Shoulder Screw, 3/8-16
40 736-3004 Flat Washer, .406 x .875 x .105

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



92

Models LT-1650 & LT-1850

79
67

78

4

77

22

9
14

41

17

45

8
12

46

9

48 4

28

7
49

33

6

24

25 44

42
15

5333
32
21

29

47

2

38

39

5

8

20

30

35

16

37

11

26

31

19

13

18
17

17
21

43

64

64

21
55

55

71
70

22

63

68
17

56

33
21

51
69

61
76

73 9

21

62

17

21

65
75

18
57

66

72

63
68

69

22

5954

54

60
52

10
34

42

3

33

21 32

33Attach Spring
Ref. 32

40

21

58

50

74

27 36

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



93

Models LT-1650 & LT-1850

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

REF.
NO.

PART
NO. DESCRIPTION

1 17840 Transaxle Mounting Bracket
2 618-0319 Hydrostatic Transmission
3 629-0949A Reverse Wire Harness Adapter & Ground
4 736-0242 Bell Washer, .34 x .872
5 683-0251 Double Idler Bracket Assembly 
6 710-0176 Hex Cap Screw, 5/16-18 x 2.75
7 710-0227 Screw, #8-18 x .5
8 710-0344 Hex Cap Screw, 3/8-16 x 1.5
9 710-0604A Self-tapping Screw, 5/16-18 x .625
10 710-0599 Self-tapping Screw, 1/4-20 x .5
11 710-3007 Screw, #12-24 x .375
12 710-3011 Hex Cap Screw, 3/8-16 x 2.25
13 710-3103 Hex Cap Screw, 5/16-18 x 2.0
14 711-0677 Ferrule, 5/16-18
15 711-0832 Ferrule, 3/8-24
16 712-0333 Hex Nut, 1/2-20
17 712-0431 Flange Lock Nut, 3/8-16
18 712-3004A Flange Lock Nut, 5/16-18
19 712-3010 Hex Nut, 5/16-18
20 712-3017 Hex Nut, 3/8-16
21 714-0104 Internal Cotter Pin
22 714-0111 Cotter Pin
23 725-0157 Cable Tie
24 725-1644 Short Spring Switch
25 726-0320 Insulator Nut Plate
26 731-1449A 10-inch Fan
27 732-0209 Extension Spring, .48 x 2.03
28 732-0716 Extension Spring, .59 x 4.0
29 732-0729 Wire Ring
30 732-0429A Extension Spring, .5 x 3.97
31 732-0994 Extension Spring, .5 x 7.0
32 732-3118 Extension Spring, 3/8 x 1.44
33 736-0140 Flat Washer, .385 x .62 x .063
34 736-0142 Flat Washer, .281 x .50 x .063
35 736-0169 Lock Washer, 3/8
36 736-0275 Flat Washer, .344 x .688 x .065
37 736-0921 Lock Washer, 1/2
38 736-3010 Flat Washer, .407 x .812 x .135
39 738-0372B Shoulder Spacer, .38
40 747-1149 Hydrostatic Bypass Rod
41 747-1150 Hydrostatic Brake Rod
42 747-1151 Hydrostatic Control Rod
43 750-0535 Spacer, .376 x .625 x .22

44 754-0349 Drive Belt
45 756-0116 V-idler Pulley, 3.06
46 756-0981A Flat Idler Pulley, 2.75
47 756-1166 Input Pulley, 5.0
48 783-0810 Transmission Torque Bracket
49 783-1019 Switch Actuator Bracket
50 647-0031B Brake Control Assembly
51 647-0049 Drive Control Assembly
52 683-0267C Hydro Pedal Assembly
53 710-0650 Self-tapping Screw, 5/16-18 x .875
54 710-1611B Self-tapping Screw, 5/16-18 x .75
55 711-0736 Ferrule, 1/4-20
56 711-1363 Pin, 3/8-16 x 2.43
57 732-0335 Compression Spring, .405 OD x 1.17
58 756-0983B Engine Pulley (LT-1650)

756-0978A Engine Pulley (LT-1850)
59 732-0963 Extension Spring, .50 OD x 6.37
60 735-0662 Drive Pedal Pad
61 735-3049 Brake Pedal Pad
62 736-0133 Flat Washer, .411 x 1.25 x 1.0
63 736-0187 Flat Washer, .64 x 1.24 x .06
64 736-0204 Flat Washer, .344 x .062 x .03
65 736-3004 Flat Washer, .406 x .875 x .105
66 738-0155 Shoulder Screw, .437 x 1.62
67 710-0627 Hex Cap Screw, 5/16-24 x .75
68 741-0225 Hex Flange Bearing
69 741-3065B Split Hex Flange Bearing
70 747-1137 Cruise Control Rod
71 747-1138 Brake Lock Control Rod
72 748-0413 Cruise Latch
73 736-3008 Flat Washer, .344 x .750 x .120
74 783-0653F Steering Support Bracket
75 783-0663C Drive Lockout Bracket
76 783-0773 Brake Pedal
77 634-0104† Wheel Assembly Complete, 20 x 8 x 8

634-0177‡ Wheel Assembly Complete, 20 x 10 x 8
634-0070 Rim Assembly Only
734-0255 Air Valve (Not Shown)
734-1730† Tire Only, 20 x 8 x 8, Square Shoulder
734-1873‡ Tire Only, 20 x 10 x 8, Square Shoulder

78 734-2290A Deluxe Hub Cap
79 736-0430 Flat Washer, .350 x 1.59 x .062

REF.
NO.

PART
NO. DESCRIPTION

† LT-1650
‡ LT-1850

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



94

Models LT-1650 & LT-1850

43

39

31

34
42

41

35

32

36

32

40

32

33

37

7

27

23

15
11
18
14

2

8

22

6
27

55

28

5

4

29

51

52
53

54

A

A

21
17

10

9

3

25

24

30

16

12
9

19
111

1338

50

57

56

9

10

48

49

B

11
18

22

58

59

9

56

31
6

60

9

67

65

28

62

8

63

10 61

49

64

68

52

6966

Model
LT-1850

45

46
47

44

45

Model
LT-1650

27

26

70

71

72

70

71

72

70

71

72

8 8

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



95

REF.
NO.

PART
NO. DESCRIPTION

1 647-0064 PTO Engage Lever Assembly
2 683-0450 PTO Engage Plate Assembly
3 710-0276 Carriage Screw, 5/16-18 x 1.00
4 710-0520 Hex Cap Screw, 3/8-16 x 1.5
5 710-0831 Hex Cap Screw, 3/8-16 x 5.5
6 710-1238 Hex Head Washer Screw, 5/16-18 x .875
7 712-0229 Push Nut, 3/8
8 712-0431 Flange Lock Nut, 3/8-16
9 712-3004A Flange Lock Nut, 5/16-18
10 712-3010 Hex Nut, 5/16-18
11 714-0470 Cotter Pin, 1/8 x 1.25
12 726-0201 Speed Nut, .3125
13 731-2111A PTO Knob
14 732-1170 Extension Spring, .75 x 6.75
15 732-0991A Belt Guard
16 736-0108 Flat Washer, .510 x .750 x .033
17 736-0119 Lock Washer, 5/16
18 736-0140 Flat Washer, .385 x .62 x .063
19 736-0275 Flat Washer, 5/16
20 736-3000 Flat Washer, .406 x .875 x .059
21 736-0331 Bell Washer, .39 x 1.13 x .062
22 736-3010 Flat Washer, .407 x .812 x .135
23 738-0372 Shoulder Spacer, .380
24 741-0708 Hex Split Flange Bearing, .5
25 747-1112D PTO Engagement Handle
26 747-1286A Belt Keeper Rod
27 748-0415B Spacer, 3/8 x 1.54
28 756-0627B Idler Pulley, 3.5
29 756-1208 Idler Pulley, 4.0
30 783-0744A Engagement Stop
31 783-0891B Deck Stop
32 710-0604A Self Tapping Screw, 5/16-18 x .625
33 732-04035 Compression Spring, 1.28 x 3.125
34 723-0444 Battery Strap
35 738-1020 Shoulder Screw, .625 x .5, 7/16-20
36 736-0407 Bell Washer, .45 x 1.0 x .062

37 712-0459 Flange Lock Nut, 7/16-20
38 783-1031A Hitch Plate
39 783-0349 Battery Tray
40 725-1426 Solenoid, 12-Volt, 100 Amp
41 710-0599 Self Tapping Screw, 1/4-20 x .5
42 736-0222 Lock Washer, 1/4
43 683-0304B Lower Frame Assembly
44 725-1706 12-volt Battery, 270 CCA
45 710-0751 Hex Cap Screw, 1/4-20 x .62
46 712-0271 Hex Sems Nut, 1/4-20
47 712-3044 Wing Nut, 1/4-20
48 732-1165 Extension Spring, .50 x 5.0
49 710-3180 Hex Cap Screw, 5/16-18 x 1.75
50 750-0596 Spacer Cup
51 710-3029 Hex Head Cap Screw, 7/16-20 x 1.25
52 736-0171 Lock Washer, 7/16
53 736-0322 Flat Washer, .450 x 1.25
54 756-0983B Engine Pulley, 3.56 OD x 5.56
55 754-0497 PTO Belt (LT-1650)
56 783-0653F Steering Support Bracket
57 711-1044 Keeper Pin, 5/16 x 4.75
58 732-1013 Belt Guard
59 710-3025 Hex Cap Screw, 5/16-18 x .625
60 783-1003 Electric Clutch Anti-rotation Bracket
61 732-0978 Extension Spring, .62 x 5.62
62 710-0859 Hex Cap Screw, 3/8-16 x 2.5
63 683-0297 Idler Bracket Assembly
64 738-3056 Shoulder Screw, 1/2 x 2.5
65 754-0474 PTO Belt (LT-1850)
66 710-3144 Hex Cap Screw, 3/8-16 x 2.0
67 717-1708 Electric PTO Clutch
68 738-0785 Shoulder Spacer, 1.38 x .445 x .36
69 710-3157 Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
70 725-1657A Switch
71 17962 Switch Plate
72 710-0224 Screw, #10-16 x .5

REF.
NO.

PART
NO. DESCRIPTION

Models LT-1650 & LT-1850

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



96

Model LT-1650
12

34

20

38

20

34

31

42

15

41

26

10

45

37
6

2

24
8

21
29

7

17

22

32

23

25

36

15

30
13

27

33

19

18

1

11

14

35

16

16

3

40

9

4

17

43

C

C

37

10

44
B

39

4619 5

47

48

49

28

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



97

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

Model LT-1650
REF.
NO.

PART
NO. DESCRIPTION

1 711-04069 Grass Catcher Pin, 1/4-20
2 618-0574 Spindle Assembly, 5.75 Dia. w/ Fitting

756-0980 Pulley Only
3 683-04051 42-inch Deck Shell
4 683-0254 Deck Adjustment Bracket w/ Weld Nut
5 736-0140 Flat Washer, .385 x .62 x .063
6 710-0520 Hex Cap Screw, 1/4-20 x 1.5
7 710-0528 Hex Cap Screw, 5/16-18 x 1.25
8 710-0726 Self-tapping Screw, 5/16-12 x .75
9 710-0751 Hex Cap Screw, 1/4-20 x .62
10 710-1238 Hex Head Washer Screw, 5/16-18 x .875
11 710-0650 Self-tapping Screw, 5/16-18 x .875
12 710-3151 Hex Cap Screw, 5/8-18 x .875
13 712-0337 Hex Nut, 5/8-18
14 712-0417A Hex Flange Nut, 5/8-18
15 712-0431 Flange Lock Nut, 3/8-16
16 712-3004A Flange Lock Nut, 5/16-18
17 712-3006 Hex Nut, 1/4-20
18 712-3027 Hex Flange Lock Nut, 1/4-20
19 714-0470 Cotter Pin, 1/8 x 1.25
20 716-3020 Internal Snap Ring
21 717-1553B Deck Adjustment Gear
22 726-0233 Push Nut. .25 x .5
23 731-1032B Side Discharge Chute Assembly
24 731-2486 Belt Cover
25 732-0306 Compression Spring, .406 x .531 x 1.75
26 732-0470A Extension Spring, .50 x 4.74
27 734-0973 Deck Wheel, 5 x 1.38
28 712-0641 Hex Nut, M-16 x 1.5
29 736-0119 Lock Washer, 5/16
30 736-0158 Lock Washer, 5/8
31 736-0162 Flat Washer, .64 x 1.0 x .12
32 736-0270 Bell Washer, .265 x .75 x .062
33 738-0373 Shoulder Screw, .498 x 1.53
34 741-0524 Bearing, .625 x 1.574 x .470
35 742-0616A Three-in-one Blade, Star Center, 21.23"
36 747-1116 Deck Release Pin
37 748-0331 Shoulder Spacer, .625 x .324
38 750-0932A Spacer, .635 x .88 x 1.72
39 683-0440 Deck Brake Assembly
40 754-0498 Deck Belt
41 756-0627B Idler Pulley, 3.5
42 756-1202 Double Pulley, 5.0
43 710-1830 Self-tapping Screw, 1/4-20 x 4.0
44 746-0970 Brake Cable, 5.05
45 783-1291 Idler Bracket
46 711-1534 Pin, 3/8-16, 3/8 x 3.27
47 721-0417 O-Ring
48 737-04003 Water Nozzle
49 736-0760 Lock Washer, 17 x 23.8 x 1.95

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



98

Model LT-1850

12

12

39

40
19

4

4

413

38

20

32

24

25

27

9

20

32

19
33

28

822
26 37

5
23

31
11

10

17

6

7

32
21

14

13

16

2

2 13
43

42

19

30

34

29

15
1

21
17

18

18

18

35
35

36

44

45

46

47

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



99

Models LT-1850
REF.
NO.

PART
NO. DESCRIPTION

1 711-04069 Grass Catcher Pin, 1/4-20
2 17982 Spindle Reinforcement Plate
3 618-0430A Spindle Assembly, 5.0 Dia. w/ Fitting

756-1187 Pulley Only
4 618-0431 Double Pulley Spindle Assembly w/ Fitting

756-0603 Pulley Only
5 683-0254 Deck Adjustment Bracket Assembly
6 683-04052 46-inch Deck Shell
7 710-0167 Carriage Screw, 1/4-20 x .50
8 710-0344 Hex Cap Screw, 3/8-16 x 1.5
9 710-0501 Hex Cap Screw, 1/4-20 x 2.0
10 710-0514 Hex Cap Screw, 3/8-16 x 1.0
11 710-0528 Hex Cap Screw, 5/8-18 x 1.25
12 710-0599 Self-tapping Screw,1/4-20 x .5
13 710-0650 Self-tapping Screw,15/16-18 x .875
14 710-0703 Hex Screw, 1/4-20 x .75
15 710-0751 Hex Cap Screw, 1/4-20 x .62
16 710-1260A Self-tapping Screw, 5/16-18 x .75
17 712-0271 Hex Sems Nut, 1/4-20
18 712-0417A Hex Flange Nut, 5/8-18
19 712-0431 Flange Lock Nut, 3/8-16
20 712-3006 Hex Nut, 1/4-20
21 712-3027 Hex Flange Lock Nut, 1/4-20
22 714-0470 Cotter Pin, 1/8 x 1.25
23 717-1553A Deck Adjustment Gear
24 726-0233 Push Nut. .25 x .5
25 731-1032B Side Discharge Chute Assembly
26 732-0306 Compression Spring, .406 x .531 x 1.75
27 732-0594A Extension Spring, .91 x 7.3
28 783-0139A Idler Bracket
29 734-0973 Deck Wheel, 5 x 1.38
30 736-0105 Bell Washer, .401 x .87 x .063
31 736-0119 Lock Washer, 5/16
32 736-0270 Bell Washer, .265 x .75 x .062
33 738-0347 Shoulder Spacer, .625 x 1.16
34 738-0373 Shoulder Screw
35 742-0611 Three-in-one Blade, Star Center, 16.28"
36 742-0612 Three-in-one Blade, Star Center, 14.88"
37 747-1116 Deck Release Pin
38 754-0349 Deck Belt, Poly
39 783-0747 LH Belt Cover
40 783-0805A RH Belt Cover
41 756-0627B Idler Pulley, 3.5
42 783-0141 Center Deck Skirt
43 783-0142 RH Deck Skirt
44 721-0417 O-Ring
45 737-04003 Water Nozzle
46 736-0760 Lock Washer, 17 x 23.8 x 1.95
47 712-0641 Hex Nut, M-16 x 1.5

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



100

Model LT-1650

A1
M

ST
AR

TE
R

AF
TE

RF
IR

E 
SO

LE
NO

ID

AL
TE

RN
AT

OR

AL
TE

RN
AT

OR

M
AG

NE
TO

BL
K

RE
D

72
5-

14
26

SO
LE

NO
ID

20
 A

M
P

FU
SE

 

RE
D

72
5-

16
57

A
YE

L

SW
IT

CH
BR

AK
E 

W
HT

A2

HE
AD

LI
GH

TS

HE
AD

LI
GH

TS

RE
D

PT
O 

SW
IT

CH

BL
UOR

G/
W

HT

72
5-

17
16

YEL/WHT

ORG/BLK

L

S

B

OR
G

YE
L/

BL
K

GR
N

Re
v. K

ill
Me

ch
an

ica
l

G

RE
D/

W
HT

72
5-

14
39

72
5-

13
03

SE
AT

 S
W

IT
CH

BL
K

SYSTEMS INDICATOR MONITOR

OI
L 

SE
NS

OR

FU
SE

 
20

 A
M

P

Co
nd

itio
ns

 as
 sh

ow
n:

PT
O 

OF
F

BR
AK

E 
SW

IT
CH

 O
FF

TR
AC

TO
R 

UN
OC

CU
PI

ED

KE
Y 

SW
IT

CH
 O

FF

3 421ITE
M

DE
SC

RI
PT

IO
N

B+
A1

RU
N 

2

B+
S+

A1
ST

AR
T

L+
A2

B+
A1

RU
N 

1

72
5-

17
41

KE
Y 

SW
IT

CH

G+
M

+A
1

OF
F

M

G

A1

S A2

L M

B

G

A1

L

A2
M

A1
A2

B

S

G

B

S

L

G

A1B

S

L

A2
M

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



101

Model LT-1850

SYSTEMS INDICATOR MONITOR
B

ST
AR

TE
R

M
AG

NE
TO

AF
TE

RF
IR

E 
SO

LE
NO

ID

AL
TE

RN
AT

OR

AL
TE

RN
AT

OR

FU
SE

 
20

 A
M

P

BL
K

RE
D

BR
AK

E 
SW

IT
CH

72
5-

16
57

A

SO
LE

NO
ID

72
5-

14
26

YE
L

RE
DBL

U

W
HT

L M

G

A2
A1

Me
ch

an
ica

l
Re

v. K
ill

HE
AD

LI
GH

TS

HE
AD

LI
GH

TS
SE

AT
 S

W
IT

CH
72

5-
13

03
72

5-
14

39

72
5-

17
16

PT
O 

SW
IT

CH

RE
D

OR
G/

W
HT

YE
L/

BL
K

OR
G

ORG/BLK

YEL/WHT

RE
D/

W
HT

S

GR
N

OI
L 

SE
NS

OR
BL

K

FU
SE

 
20

 A
M

P

KE
Y 

SW
IT

CH
72

5-
17

41

ST
AR

T
B+

S+
A1

RU
N 

2
B+

A1

RU
N 

1
B+

A1
L+

A2

OF
F

G+
M

+A
1

A2
ML

S

G

B A1

A2
ML

S

G

B A1

S

B

A2

L

S

M

G

B A1

A2
ML

G

A1

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



102

6
11

(for choke)

13

5

9

12

18

19
20

8

10

14

10
4

10

4

16

15

17
4

7

2

21

9

3

REF.
NO.

PART
NO. DESCRIPTION

1 710-0227 Screw, #8-18 x .5
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 710-0726 Self-tapping Screw, 5/16-12 x .75
4 710-1314A Socket Cap Screw, 5/16-18 x .625
5 710-1315 Self-tapping Screw, 3/8-16 x 1.25
6 712-3017 Hex Nut, 3/8-16
7 746-1086 Throttle Cable 
8 721-0460 Exhaust Gasket 
9 726-0205 Hose Clamp
10 736-0119 Lock Washer, 5/16
11 736-0300 Lock Washer, .406 x .875 x .059

12 783-0625C Engine Heat Shield
13 751-0535 Fuel Line Hose
14 751-0564 Muffler Deflector
15 751-0616 Muffler, Twin Inlet
16 751-0814 RH Exhaust Pipe
17 751-0813 LH Exhaust Pipe
18 751-3140 Oil Drain Valve
19 751-3141 Oil Drain Hose
20 751-3142 Oil Drain Cap
21 783-0615B Muffler Heat Shield

REF.
NO.

PART
NO. DESCRIPTION

1

Models GT-2150 & GT-2550 

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



103

Models GT-2150 & GT-2550

2

32

4

12

21

10

11

40

18

4

13

17 20

14

622

41

36

36

34

31

33

26

35

23

24

28
25

30

29

4

27

9

1

7

18

8

19

1

19

3

16

1

16
37

1519

17

20

8

38

39

42

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



104

Models GT-2150 & GT-2550
REF.
NO.

PART
NO. DESCRIPTION

1 710-3015 Hex Cap Screw, 1/4-20 x .75
2 710-0599 Self-tapping Screw, 1/4-20 x .5
3 712-3006 Hex Nut, 1/4-20
4 710-0895 Self-tapping Screw, 1/4-15 x .75
5 710-0924 Pan Phillips Screw, 1/4-20 x .75
6 710-0376 Hex Cap Screw, 5/16-18 x 1.0
7 712-0292 U-type Speed Nut, 1/4-20
8 712-3004A Flange Lock Nut, 5/16-18
9 726-0201 Speed Nut

10 747-2127 Hood Latch Rod
11 731-2286 Head Light Lens
12 683-0305 Hood Bracket Assembly
13 731-2283A Hood
14 731-2327A LH Side Panel
15 731-2328A RH Side Panel
16 736-0329 Lock Washer, 1/4
17 736-0342 Flat Washer, .283 x .75 x .030
18 736-0173 Flat Washer, .28 x .74 x .063
19 736-3078 Flat Washer, .349 x 1.0 x .063
20 710-0809 Self-tapping Screw, 1/4-20 x 1.25
21 731-2284 Hood Plenum
22 710-0604A Self-tapping Screw, 5/16-18 x .625
23 710-1017 Torx Self-tapping Screw, 1/4-14 x .625
24 710-3217 Torx Screw, #8-32 x .375
25 712-0142 Hex Nut, 8-32
26 631-04036 Dash Panel, 4-style w/ Cargo Net
27 731-0072 Parking Brake Button
28 731-1857 Throttle Control Lever
29 731-2106 Cruise Control Button
30 747-1155 Brake/Cruise Pivot Rod
31 749-1087A Dash Support Tube
32 731-2234 Intake Bellow
33 751-0658D Fuel Tank, 3-gallon
34 751-0603 Fuel Cap
35 725-1745 Ignition Key w/ plastic cover

725-1744 Ignition Key w/o plastic cover
36 710-0726 Self-tapping Screw, 5/16-18 x .75
37 783-1000A Grille Support Bracket
38 725-04036 Systems Indicator Monitor, Curved Face
39 725-1741 Ignition Switch
40 625-0051 Headlight Assembly
41 710-1611B Self-tapping Screw, 5/16-18 x .75
42 746-1085 Choke Control
— 629-0469B Headlight Wire Harness
— 629-1067 Tractor Wire Harness

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



105

39

46

14/55

40

45

41
37

43
42

3648

Models GT-2150 & GT-2550

50

14

852

17
21

10
20

12

23

21
22
24
6

2

52
14

18

25
19

5

3

4

1

16
9
7

1715

6

26

32

49

4744
1630

28
38

33

27

31
34

51

11

28 13

35

54

53

58

29

56 57

29

59

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



106

Models GT-2150 & GT-2550

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

REF.
NO.

PART
NO. DESCRIPTION

1 747-1130B Deck Stabilizer Rod (Model GT-2150)
747-1324 Deck Stabilizer Rod (Model GT-2550)

2 683-0197B Lift Shaft Assembly (Model GT-2150))
683-0462 Lift Shaft Assembly (Model GT-2550)

3 711-0332 Clevis Pin, .5 x .78
4 712-0206 Hex Nut, 1/2-13
5 712-0431 Flange Lock Nut, 3/8-16
6 712-3004A Flange Lock Nut, 5/16-18
7 712-3083 Hex Nut, 1/2-13
8 714-0104 Internal Cotter Pin
9 714-0145 Internal Cotter Pin
10 716-0106 E-ring
11 720-0311 Handle Grip
12 732-0874 Torsion Spring
13 732-1184 Extension Spring, .84 x 4.6
14 736-0275 Flat Washer, 5/16
15 736-0921 Lock Washer, 1/2
16 736-3019 Flat Washer, .31 x 1.062 x .134
17 736-3084 Flat Washer, .51 x 1.12 x .06
18 738-0138A Hex Cap Screw, 5/16-18 x .62
19 738-0143 Shoulder Screw, 3/8-16
20 741-0225 Hex Flange Bearing
21 741-0715 Snap Flange Bearing
22 746-0968 Lift Cable, 16.16
23 747-1111A Lift Handle
24 756-1154 Roller Pulley
25 783-0678A Arm Lift
26 783-0720A Deck Stabilizer Bracket
27 710-0260A Carriage Bolt, 5/16 x .62
28 710-0604A Self-tapping Screw, 5/16-18 x .625
29 710-0895 Self-tapping Screw, 1/4-15 x .75
30 731-1990 Lift Lever Cover

31 731-1993 Cover w/ Cup Holder
32 736-3078 Flat Washer, .349 x 1.0 x .063
33 783-0677 Lift Adjustment Bracket
34 783-1279 Fender
35 783-1489 Seat Mounting Bracket
36 710-1268 Screw, #10-16 x .375
37 712-3027 Hex Flange Lock Nut, 1/4-20
38 720-0309A Seat Adjuster Grip
39 731-1989 Spacer
40 732-0499 Compression Spring, .41 x 1.5
41 736-0175 Spring Washer, .265 x .562 x .025
42 736-0204 Flat Washer, .344 x .62 x .03
43 738-0137A Shoulder Screw, .340 x .285,1/4-20
44 738-1007 Shoulder Screw, .50 x .50, 3/8-16
45 783-0611 Seat Stop
46 783-0738 Seat Pivot Bracket
47 783-0739 Seat Adjustment Lever
48 783-0753 Seat Adjustment Selector
49 757-04015 High Back Seat, Black
50 735-0656 RH Foot Pad
51 735-0657 LH Foot Pad
— 726-3046 Foot Pad Clips
52 714-0111 Cotter Pin
53 731-0511 Trim Strip
54 783-0209A LH Seat Lift Bracket
— 17239A RH Seat Lift Bracket
55 726-0201 Speed Clip
56 731-2618 RH Fender Flare
57 731-2619 LH Fender Flare
58 738-0296 Shoulder Screw, .437 x .286
59 783-1478 Fender Clips

REF.
NO.

PART
NO. DESCRIPTION

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



107

Models GT-2150 & GT-2550 24

29

2

1

2

5

3

9

6

38

7

10

12

13
11

13

14

15

16

17

18

19

21

20

2220

25

26

27

28

30

29

34

30

36

32

37

39

33

11

8

6

4

23

35

31

40

32

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



108

Models GT-2150 & GT-2550
REF.
NO.

PART
NO. DESCRIPTION

1 710-1260A Self-tapping Screw, 5/16-18 x .75
2 710-0604A Self-tapping Screw, 16-18 x  .625
3 783-0726B RH Pivot Support Bracket
4 783-0727A LH Pivot Support Bracket
5 783-0728 Pivot Bar Bracket
6 710-0514 Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1408 RH Drag Link
8 711-1409A LH Drag Link
9 712-0240 Jam Nut, 7/16-20 (Grade 2)
10 712-0241 Hex Nut, 3/8-24 (Grade 2)
11 712-0431 Flange Lock Nut, 3/8-16
12 712-0459 Flange Lock Nut, 7/16-20
13 712-3004A Flange Lock Nut, 5/16-18
14 717-1550D Steering Gear, 11/90 Ratio
15 717-1554 Steering Pinion Gear
16 723-0448A Ball Joint, 7/16-20
17 736-0169 Lock Washer, 3/8
18 736-3084 Flat Washer, .51 x 1.12 x .06
19 738-1001A Steering Shaft, .625 OD x 24.4
20 741-0475 Plastic Bushing, .38 ID
21 741-0656 Hex Flange Bearing, 5/8
22 738-0372B Shoulder Spacer, .38 ID
23 631-04008 Steering Wheel, Soft Grip, Three Spoke
24 731-04065 Steering Wheel Cover
25 638-0017 LH Axle Assembly, .750 Dia.
26 638-0018 RH Axle Assembly, .750 Dia.
27 719-0525B Cast Iron Pivot Bar w/ Fittings, .750
28 712-0431 Flange Lock Nut, 3/8-16
29 714-0162 Cotter Pin
30 726-0341 Push Cap, .750 
31 736-0242 Bell Washer, .34  x .872 
32 736-0285 Flat Washer, .635 x 1.589 x .06
33 736-0331 Bell Washer, .39 x 1.13 x .062
34 738-1011 Shoulder Screw, .5 x 2.2, 3/8-16
35 710-0643 Hex Bolt, 5/16-18 X 1
36 634-0085 Wheel Assembly Complete, 16 x 6.5  x 8
— 634-0071 Rim Only
— 734-0255 Air Valve (Not Shown)
— 734-1727 Tire Only, Square Shoulder
— 737-0280 Grease Fitting (Not Shown)
— 741-3032 Ball Bearing (Not Shown)
37 734-2290A Hub Cap
38 783-0653F Steering Support Bracket
39 738-0143 Shoulder Screw, 3/8-16
40 736-3004 Flat Washer, .406 x .875 x .105

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



109

Models GT-2150 & GT-2550

71

70

72

69

17

9
11

30

13

35

10

36

9

37

6

19

21

34

32
12

43

28

29

3

7

15

23

26

13

15
16

33

55

55

16
45

45

64
62

61
17

54
59

46 25
16

41
60

51
67

27 9

16

52

13

16

56

66 14
47

57

63

54
59

60

17

4973

44

50
42

4

68

16

7

33

38 5

1

14 8

2

24

16

31

22

27

13

74

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



110

REF.
NO.

PART
NO. DESCRIPTION

1 712-3050 Lug Nut, 3/4-16 
2 629-0949A Reverse/Ground Wire Harness Adapter
3 683-0251 Double Idler Bracket Assembly 
4 710-0176 Hex Cap Screw, 5/16-18 x 2.75
5 710-0216 Hex Cap Screw, 3/8-16 x .75
6 710-0227 Screw, #8-18 x .5
7 710-0344 Hex Cap Screw, 3/8-16 x 1.5
8 710-0599 Self-tapping Screw, 1/4-20 x .50
9 710-0604A Self-tapping Screw, 5/16-18 x .625
10 710-3011 Hex Cap Screw, 3/8-16 x 2.25
11 711-0677 Ferrule, 5/16-18
12 711-0832 Ferrule, 3/8-24
13 712-0431 Flange Lock Nut, 3/8-16
14 712-3004A Flange Lock Nut, 5/16-18
15 712-3017 Hex Nut, 3/8-16
16 714-0104 Internal Cotter Pin
17 714-0111 Cotter Pin
18 725-0157 Cable Tie
19 725-1644 Short Spring Switch
20 726-0154 Push-mount Cable Tie
21 726-0320 Insulator Nut Plate
22 732-0716 Extension Spring, .59 x 4.0
23 732-0429A Extension Spring, .5 x 3.97
24 732-3118 Extension Spring, 3/8 x 1.44
25 736-0140 Flat Washer, .385 x .62 x .063
26 736-0169 Lock Washer, 3/8
27 736-3008 Flat Washer, .344 x .750 x .120
28 736-3010 Flat Washer, .407 x .812 x .135
29 738-0372B Shoulder Spacer, .38
30 747-1119 Hydrostatic Control Rod
31 747-1121 Hydrostatic Bypass Rod
32 747-1122 Hydrostatic Brake Rod
33 750-0535 Spacer, .376 x .625 x .22
34 754-0349 Drive Belt
35 756-0116 V-idler Pulley, 3.06
36 756-0981A Flat Idler Pulley, 2.75
37 783-0667A Transmission Torque Bracket
38 783-0745 Speed Control Bracket
39 783-0782 Switch Actuator Bracket

40 647-0031B Brake Control Assembly
41 647-0049 Drive Control Assembly
42 683-0267C Hydro Pedal Assembly
43 710-0650 Self-tapping Screw, 5/16-18 x .875
44 710-1260A Self-tapping Screw, 5/16-18 x .75
45 711-0736 Ferrule, 1/4-20
46 711-1363 Pin, 3/8-16 x 2.43
47 732-0335 Compression Spring, .40 OD x 1.17
48 732-0955 Extension Spring, .50 OD x 1.41
49 732-0963 Extension Spring, .50 OD x 6.37
50 735-0662 Drive Pedal Pad
51 735-3049 Brake Pedal Pad
52 736-0133 Flat Washer, .411 x 1.25 x 1.0
53 736-0142 Flat Washer, .281 x .50 x .063
54 736-0187 Flat Washer, .64 x 1.24 x .06
55 736-0204 Flat Washer, .344 x .062 x .03
56 736-3004 Flat Washer, .406 x .875 x .105
57 738-0155 Shoulder Screw, .437 x 1.62
58 738-0507B Shoulder Screw, .5 x .434
59 741-0225 Hex Flange Bearing
60 741-3065B Split Hex Flange Bearing
61 747-1137 Cruise Control Rod
62 747-1138 Brake Lock Control Rod
63 748-0413 Cruise Latch
64 748-0415B Spacer, 5/16 x 1.54
65 783-0653F Stearing Support Bracket
66 783-0663C Drive Lockout Bracket
67 783-0773 Brake Pedal
68 783-0693 Transmikssion Axle Bracket
69 634-0132 Wheel Assembly Complete, 23 x 9.5 x 12

634-0194 Rim Only
734-0255 Air Valve (Not Shown)
734-1728 Tire Only, Square Shoulder

70 734-2290 Hub Cap
71 736-0316 Flat Washer, .780 x 1.59 x .062
72 712-3026 Jam Nut, 3/4-16
73 710-1611B Self-tapping Screw, 5/16-18 x .75
74 756-0978A Engine Pulley
— 618-0379 Hydrostatic Transmission Assembly

REF.
NO.

PART
NO. DESCRIPTION

Models GT-2150 & GT-2550

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



111

Models GT-2150 & GT-2550

15

91

4a

3a

2*

28*

5

7*

12*

11*
8*

10*

13*

17

18

14*

29

31

34

25

24
35

32

36

32

23

32

33

30

6 27

9

9

26

20

21
22

19

37

38

4b

3b

* Found on Model GT-2550 only.

39

40

41

16

7

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



112

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

REF.
NO.

PART
NO. DESCRIPTION

1 783-0653F Steering Support Bracket
2 754-0476 PTO Belt

3a 717-1709 Electric PTO Clutch (Model GT-2150)
3b 717-1774 Electric PTO Clutch (Model GT-2550) (Incl. Ref 39)
4a 783-1003 PTO Clutch Anti-rotation Bracket (Model GT-2150)
4b 683-0618 PTO Clutch Anti-rotation Bracket (Model GT-2550)
5 710-0859 Hex Cap Screw, 3/8-16 x 2.5
6 710-1238 Hex Head Washer Screw, 5/16-18 x .875
7 712-0431 Flange Lock Nut, 3/8-16
8 732-0978 Extension Spring, .62 x 5.62
9 712-3004A Flange Lock Nut, 5/16-18

10 710-3180 Hex Cap Screw, 5/16-18 x 1.75
11 712-3010 Hex Nut, 5/16-18
12 683-0294 Idler Bracket Assembly
13 738-3056 Shoulder Screw, 1/2 x 2.5
14 710-3144 Hex Cap Screw, 3/8-16 x 2.0
15 710-3025 Hex Cap Screw, 5/16-18 x .625
16 710-0224 Screw, #10-16 x .5
17 736-0171 Lock Washer, 7/16
18 710-3157 Hex Cap Screw, 7/16-20 x 3.25 (Model GT-2150)

710-0561 Hex Cap Screw, 7/16-20 x 2.50 (Model GT-2550)
19 725-1706 12-volt Battery, 270 CCA
20 710-0751 Hex Cap Screw, 1/4-20 x .62
21 712-0271 Hex Sems Nut, 1/4-20
22 712-3087 Wing Nut, 1/4-20
23 725-1426 Solenoid, 12-Volt, 100 Amp
24 710-0599 Self Tapping Screw, 1/4-20 x .5
25 736-0222 Lock Washer, 1/4
26 783-1033A Hitch Plate
27 748-0415B Spacer, 3/8 x 1.54
28 756-0627B Idler Pulley, 3.5
29 783-0349 Battery Tray
30 712-0459 Flange Lock Nut, 7/16-20
31 783-0891B Deck Stop
32 710-0604A Self Tapping Screw, 5/16-18 x .625
33 732-04035 Compression Spring, 1.28 x 3.125
34 723-0444 Battery Strap
35 738-1020 Shoulder Screw, .625 x .5, 7/16-20
36 736-0407 Bell Washer, .45 x 1.0 x .062
37 738-1132 Shoulder Screw, 1/4-20, .25 x .15
38 736-0322 Flat Washer, .45 x 1.25 x .164
39 629-04047 Harness Assembly, Electric PTO Clutch
40 725-1657A Switch
41 17962 Switch Plate

Models GT-2150 & GT-2550

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



113

Model GT-2150

41

12

12

28

29
19

4

4

403

38

20

32

24

25

27

9

20

32

19
33

42

822
26 37

5
23

31
11

47

48

10

17

6

7

32
21

14

13

16

2

2 13
44

43

19

34

30

15

1

21

17

18

18

18

35
35

36

19

39

45

46

47

48

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



114

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

Model GT-2150
REF.
NO.

PART
NO. DESCRIPTION

1 711-04069 Grass Catcher Pin, 1/4-20
2 17982 Spindle Reinforcement Plate
3 618-0430A Spindle Assembly, 5.0 Dia.

756-1187 Pulley Only
4 618-0431 Double Pulley Spindle Assembly

756-0603 Double Pulley Only
5 683-0254 Deck Adjustment Bracket Assembly
6 683-04053 46-inch Deck Shell
7 710-0167 Carriage Screw, 1/4-20 x .50
8 710-0344 Hex Cap Screw, 3/8-16 x 1.5
9 710-0501 Hex Cap Screw, 1/4-20 x 2.0
10 710-0514 Hex Cap Screw, 3/8-16 x 1.0
11 710-0528 Hex Cap Screw, 5/8-18 x 1.25
12 710-0599 Self-tapping Screw,1/4-20 x .5
13 710-0650 Self-tapping Screw,15/16-18 x .875
14 710-0703 Hex Screw, 1/4-20 x .75
15 710-0751 Hex Cap Screw, 1/4-20 x .62
16 710-1260A Self-tapping Screw, 5/16-18 x .75
17 712-0271 Hex Sems Nut, 1/4-20
18 712-0417A Hex Flange Nut, 5/8-18
19 712-0431 Flange Lock Nut, 3/8-16
20 712-3006 Hex Nut, 1/4-20
21 712-3027 Hex Flange Lock Nut, 1/4-20
22 714-0470 Cotter Pin, 1/8 x 1.25
23 717-1553B Deck Adjustment Gear
24 726-0233 Push Nut. .25 x .5
25 731-1032B Side Discharge Chute Assembly
26 732-0306 Compression Spring, .406 x .531 x 1.75
27 732-0594A Extension Spring, .91 x 7.3
28 783-0747 LH Belt Cover
29 783-0805A RH Belt Cover
30 734-0973 Deck Wheel, 5 x 1.38
31 736-0119 Lock Washer, 5/16
32 736-0270 Bell Washer, .265 x .75 x .062
33 738-0347 Shoulder Spacer, .625 x 1.16
34 738-0373 Shoulder Screw
35 742-0611 Three-in-one Blade, Star Center, 16.28"
36 742-0612 Three-in-one Blade, Star Center, 14.88"
37 747-1116 Deck Release Pin
38 754-0349 Deck Belt, Poly
39 738-3056 Shoulder Screw, 1/2-2.5
40 756-0627B Idler Pulley, 3.5
41 734-3058B Deck Wheel, 5.0
42 783-0139A Idler Bracket
43 783-0141 Center Deck Skirt
44 783-0142 RH Deck Skirt
45 721-0417 O-Ring
46 737-04003 Water Nozzle
47 736-0760 Lock Washer, 17 x 23.8 x 1.95
48 712-0641 Hex Nut, M-16 x 1.5

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



115

Model GT-2550
15

18

54

63

69

64

56

5

26

36

53

68

3

26

1

65

67

38

48

61

55

26

41 33

59

6

62
17

26

37
13

47
19

27

28

42

57

4546

26

8
26

23

70

73

72

39

66

5060
51

30

34

21

21
20

58

25

71

21

11

10

9

26

2444

40

20

2635

22

32

26

38

21

74

75

76
77

2

31

52

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



116

IMPORTANT: For a proper 
working machine, use 
Factory Approved Parts.
V-belts are designed to 
engage and disengage 
safely. A substitute (non 
OEM) V-belt can be 
dangerous by not 
disengaging completely.

NOTE: For painted parts, please refer to
the list of color codes below. Please add the
applicable color code, wherever needed, to
the part number to order a replacement part.
For instance, if a part, numbered 700-xxxx, is
painted Oyster Gray,  the part number to
order would be 700-xxxx-0662.

Oyster Gray:  0662
Powder Black: 0637
Red Metallic: 0650

REF.
NO.

PART
NO. DESCRIPTION

1 12650 Bracket, Adjustment, Height
2 16606 Bracket, Hook, Retainer
3 618-0671 Spindle Assembly, Pulley, 5.39 Dia x .5625
4 683-0254 Bracket Assembly, Deck, Hanger LH
5 683-0459 Idler Assembly, 54"
6 683-0608 Bracket Assembly, Lift, 54"
7 683-0609 Bracket Assembly, LH-Front
8 683-0610 Bracket Assembly, RH-Front
9 683-0617 Stop Assembly, Chute
10 703-2093 Baffle, RR, Inner
11 703-2392 Bracket
12 703-3511 Guard, Finger
13 710-0528 Hex Screw, 5/16-18, 1.25, Gr5, 
14 710-0602 Screw, Self-tapping, 5/16-18, 1.000
15 710-0604A Screw, Self-tapping, 5/16-18, 0.625
16 710-0751 Hex Screw, 1/4-20, .620, Gr5, 
17 710-1644 Screw, Carriage, 3/8-16, Gr5, 5.00
18 710-3011 Hex Screw, 3/8-16, 2.25, Gr5, 
19 710-3073 Hex Screw, 5/16-18, 2.25, Gr5, 
20 710-3168 Bolt, Carriage, 3/8-16 x 1.0 
21 710-3178 Short Neck Carriage Bolt 3/8-16 x .75
22 711-0332 Pin, Clevis, .50 Dia x .78 
23 711-1737 Pin, Roller, .5" Dia x 10.06 .
24 711-1762 Pin, Hinge, Dia .375 x 14.06 
25 712-0417A Nut, Hex Flange, 5/8-18
26 712-0431 Nut, Flange Lock, 3/8-16
27 712-3004A Nut, Flange Lock, 5/16-18, Gr5
28 712-3010 Nut, Hex, 5/16-18, Gr5
29 712-3019 Nut, Hex, 7/16-14, Gr2
30 712-3022 Nut, Hex Lock, 1/2-13
31 712-3027 Lock Nut, 1/4-20, Hex Flange
32 714-0145 Pin, Click, .092 x 1.64 
33 714-0470 Pin, Cotter, 1/8 x 1.25
34 714-3004 Pin, Cotter, 3/32 x 1.25
35 715-0108 Pin, Sprg, 1/4 Dia x 1.00 
36 715-0246 Pin, Spring, 3/16 x 1.25
37 717-1553B Adjustment, Deck, Gear
38 731-0335 Roller, Deck
39 731-3005 Front Roller

40 731-3131A Deflector, Chute
41 732-0306 Spring, Compression, .406 x .531 x 1.75 
42 732-0459 Spring, Extension, .94 Dia x 6.74 
43 732-0934 Spring, Extension, 1.15 Dia x 5.99 
44 732-3070 Torsion Spring .44 I.d. x 2.10
45 734-3058B Deck Wheel, 5" Dia. 
46 736-0105 Washer, Bell, .375 x .870 x .063
47 736-0119 Washer, Lock, 5/16, Regular Duty
48 736-0134 Flat Washer, .812 ID x 1.38 OD x .1
49 736-0171 Washer, Lock,  7/16 ,  Regular Duty
50 736-0208 Flat Washer, .51 ID x 1.5 OD x .07
51 736-0921 Washer, Lock,  1/2 ,  Regular Duty
52 783-04013A Pulley Stabilzer Bracket
53 736-3039 Flat Washer .406 ID X 1.5 x 11ga
54 736-3072 Washer, Flat .38 ID x.93 OD x.110
55 738-0295 Shoulder Screw, .750 x .47.12
56 738-1229 Shoulder Screw, 5/8 Dia x 2.50 .
57 738-3056 Shoulder Screw, 1/2 Dia x 2.50 .
58 742-0677 Blade, 18.50" 
59 747-1116 Deck Release Handle Rod,  .375 Dia
60 750-0151 Spacer .550 ID x .755 OD x 1.1
61 750-0212 Spacer, .82 ID x 1.00 OD x .53
62 750-3213 Spacer, .405 x .75 x 3.875
63 754-0642 Belt, V-Type, B Section
64 756-3105 Pulley, Idler, 5.0 Dia.
65 783-1453 Bracket, Mounting,  54" Roller
66 783-1454 Bracket, Roller, Front
67 783-1455 Bracket, Idler
68 783-1470 Cover, Spindle RH
69 783-1471 Cover, Spindle LH
70 783-04232 Deck Shell Assembly, 54"
71 783-1482 RH Skirt
72 783-1483 LH Skirt
73 783-1484 LH Extension Skirt
74 721-0417 O-Ring
75 737-04003 Water Nozzle
76 736-0760 Lock Washer, 17 x 23.8 x 1.95
77 712-0641 Hex Nut, M-16 x 1.5

REF.
NO.

PART
NO. DESCRIPTION

Model GT-2550

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



117

SYSTEMS INDICATOR MONITOR
B

ST
AR

TE
R

M
AG

NE
TO

AF
TE

RF
IR

E 
SO

LE
NO

ID

AL
TE

RN
AT

OR

AL
TE

RN
AT

OR

FU
SE

 
20

 A
M

P

BL
K

RE
D

BR
AK

E 
SW

IT
CH

72
5-

16
57

A

SO
LE

NO
ID

72
5-

14
26

YE
L

RE
DBL

U

W
HT

L M

G

A2
A1

Me
ch

an
ica

l
Re

v. K
ill

HE
AD

LI
GH

TS

HE
AD

LI
GH

TS
SE

AT
 S

W
IT

CH
72

5-
13

03
72

5-
14

39

72
5-

17
16

PT
O 

SW
IT

CH

RE
D

OR
G/

W
HT

YE
L/

BL
K

OR
G

ORG/BLK

YEL/WHT

RE
D/

W
HT

S

GR
N

OI
L 

SE
NS

OR
BL

K

FU
SE

 
20

 A
M

P

KE
Y 

SW
IT

CH
72

5-
17

41

ST
AR

T
B+

S+
A1

RU
N 

2
B+

A1

RU
N 

1
B+

A1
L+

A2

OF
F

G+
M

+A
1

A2
ML

S

G

B A1

A2
ML

S

G

B A1

S

B

A2

L

S

M

G

B A1

A2
ML

G

A1

Models GT-2150 & GT-2550

www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  



www.mymowerparts.com For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com  


	Model RD 1750  13B4516N190.pdf
	Model RD 1750  13B4516N190


